T475NCEU

Parts Catalog



1. Engine PART NO. EG

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

CYLINDER BLOCK
OILJET ASS'Y OPTION
OIL PUMP

HYD. PUMP DRIVE
2ND BALANCE

OIL PAN

INTAKE MANIFOLD
EXHAUST MANIFOLD
DPF SUPPORT OPTION

TURBOCHARGER PLUMBING OPTION

BREATHER

FUEL INJECTION PUMP
CRANK SHAFT

FUEL INJECTION VALVE
FUEL PIPE ASS'Y

OIL FILTER

OIL COOLER

OIL GAUGUE

OIL FILLER CAP
COOLING WATER PUMP
CRANK SHAFT PULLEY
V-PULLEY

COOLING FAN

PISTON

FLYWHEEL HOUSING
FLYWHEEL

GLOW PLUG ASS'Y OPTION
STARTING MOTOR
FUEL FILTER BRACKET ASS'Y
ALTERNATOR

V-BELT

10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68



FIG FUEL FILTER
FIG DPF SUPPORT
FIG DATAPLATE

FIG CYLINDER HEAD
FIG NAME PLATE, STARTING MOTOR
FIG DPF ASS'Y

FIG LIFT ASS'Y

FIG ROCKER LEVER
FIG HEAD COVER
FIG GEAR CASE

FIG IDLE GEAR

FIG CAM SHAFT

FIG ENGINE

2. Engine Accessories PART NO. T2

FIG AIR CLEANER

FIG RADIATOR

FIG MUFFLER

FIG FUEL TANK & FILTER
FIG ACCELERATOR

3. Clutch/Brake/Steering PART NO. T3

FIG CLUTCH PEDAL

FIG FLYWHEEL & CLUTCH

FIG BRAKE PEDAL

FIG BRAKE

FIG FRONT WHEEL MOUNTING
FIG REAR WHEEL MOUNTING

FIG STEERING WHEEL

FIG STEERING VALVE & PARKING
FIG STEERING CYLINDER

FIG HAND BRAKE LINKAGE

4. Transmission PART NO. T4
FIG TRANSMISSION FRONT CASE

70
72
74
76
78
80
82
84
86
88
90
92
94

97
99
101
103
105

108
110
112
114
116
118
120
122
124
126

129



FIG INPUT METAL

FIG INPUT GEAR

FIG 4WD DRIVE GEAR

FIG MAIN CHANGE GEARS & REVERSE GEARS
FIG SUB CHANGE GEARS

FIG PINION GEARS

FIG P.T.O DRIVE SHAFT

FIG P.T.O CHANGE GEARS

FIG DIFF LOCK

FIG TRANSMISSION REAR CASE
FIG REAR AXLE HOUSINGS (1)
FIG REAR AXLE HOUSINGS (2)
FIG MAIN CHANGE LEVER

FIG SUB CHANGE LEVER

FIG REVERSE LINK

FIG REVERSE CHANGE LEVER
FIG 4WD CHANGE LEVER

5. Front Axle PART NO. T5

FIG FRONT AXLE BRACKET
FIG FRONT DIFF. GEARS & SHAFT
FIG FRONT AXLE HOUSING
FIG FRONT GEAR CASE (1)
FIG FRONT GEAR CASE (2)

6. Hydraulic/3P-Link PART NO. T6

FIG GEAR PUMP

FIG CYLINDER CASE
FIG LIFT ARM

FIG CYLINDER

FIG POSITION LINK (1)
FIG POSITION LINK (2)
FIG CONTROL VALVE
FIG POSITION LEVER
FIG HYDRAULIC PIPE (1)
FIG HYDRAULIC PIPE (2)

131
133
135
137
139
141
143
145
147
149
151
153
155
157
159
161
163

166
168
170
172
174

177
179
181
183
185
187
189
191
193
196



FIG EXTERIOR HYD. VALVE 198

FIG 3-POINT LINK 200
FIG HITCH & COVER 203
FIG EXTERIOR POSITION LEVER 205

7. Sheet Metal & Cabin PART NO. T7

FIG HOOD FRAME 208
FIG HOOD 211
FIG EXTENSION COVER 214
FIG FENDER & REAR FRAME 216
FIG DASHPANEL 219
FIG FLOOR PANEL 221
FIG SEAT 223
FIG FRONT & REAR MOUNTING 225
FIG ROPS 227

8. Electrical System PART NO. T8

FIG BATTERY & MOUNTING 230
FIG LAMP 232
FIG INSTRUMENT PANEL 234
FIG ELECTRIC SYSTEM 236
FIG HARNESS 238

9. Label/Option PART NO. T9

FIG TOOL & ACCESSORY 241
FIG WEIGHT 243
FIG LABEL 245

FIG LABEL 248



1. Engine PART NO. EG

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

CYLINDER BLOCK
OILJET ASS'Y OPTION
OIL PUMP

HYD. PUMP DRIVE
2ND BALANCE

OIL PAN

INTAKE MANIFOLD
EXHAUST MANIFOLD
DPF SUPPORT OPTION

TURBOCHARGER PLUMBING OPTION

BREATHER

FUEL INJECTION PUMP
CRANK SHAFT

FUEL INJECTION VALVE
FUEL PIPE ASS'Y

OIL FILTER

OIL COOLER

OIL GAUGUE

OIL FILLER CAP

COOLING WATER PUMP
CRANK SHAFT PULLEY
V-PULLEY

COOLING FAN

PISTON

FLYWHEEL HOUSING
FLYWHEEL

GLOW PLUG ASS'Y OPTION
STARTING MOTOR

FUEL FILTER BRACKET ASS'Y
ALTERNATOR

V-BELT

FUEL FILTER

DPF SUPPORT

DATAPLATE

CYLINDER HEAD

NAME PLATE, STARTING MOTOR
DPF ASS'Y

LIFT ASS'Y

10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70
72
74
76
78
80
82



FIG
FIG
FIG
FIG
FIG
FIG

ROCKER LEVER
HEAD COVER
GEAR CASE
IDLE GEAR
CAM SHAFT
ENGINE

84
86
88
90
92
94



H/E

FIG CYLINDER BLOCK vear/Month

2021-09

T475NCEU

12

NOTE




H/E

Year/Month

FIG CYLINDER BLOCK
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00004707A BLOCK ASS'Y, CYLINDER 1
2 |HRAO0103100A BLOCK ASS'Y, CYLINDER 1
3 |HRAO0103101A BLOCK, CYLINDER 1
4 |HRA0100102B BEARING CAP(1) 1
5 |HRA0100103B BEARING CAP(2) 4
6 |HRAO0100104A BOLT, BEARING CAP 10
7 |22351-030010 SPRING PIN 5
8 |HRUO100105A BUSH(CAM SHAFT) 1
9 |27241-300000 "PLUG, EXPANSION" 8
10 |HM23030000A PLUG(BLOCK HEATER) 1
11 |HRAO0100108A PLUG 12 3
12 | 27231-500000 PLUG 50 1
13 |23871-010000 "PLUG, PIPE" 1
14 |23871-020000 "PLUG, PIPE" 1
15 |HRAO0100800A PIN(OIL) 1
16 |HRA0201100A PIN, GUIDE 2
NOTE




FIG

T475NCEU

OILJET ASS'Y OPTION

H/E

Year/Month

2021-09

NOTE

-10 -




H/E

Year/Month

FIG OILJET ASS'Y OPTION
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
23414-080000 WASHER 4
2 |26116-080122 SCREW, HEXAGON HEAD CAP 4
NOTE

-11 -




H/E

Year/Month

FIG OIL PUMP
T475NCEU 2021-09
3
5
NOTE

-12 -




H/E

Year/Month

FIG OIL PUMP
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |HRA1100109A OIL PUMP ASS'Y 1
2 |HRA1100100A OIL PUMP ASS'Y 1
3 |HRA1100112A GEAR, OIL PUMP 1
4 |HRA1100600A PACKING(OIL PUMP) 1
5 [26450-060252 SCREW, SOCKET HEAD CAP 4

NOTE

-13 -




FIG

T475NCEU

HYD. PUMP DRIVE

H/E

Year/Month

2021-09

NOTE

-14 -




H/E

Year/Month

FIG HYD. PUMP DRIVE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRA4000300A HYD. PUMP DRIVE GEAR 1
2 |24101-060064 BEARING, BALL 2
3 |HK02350000A PACKING 1
4 | HK02340000B COVER, HYD. PUMP GEAR 1
NOTE

-15 -




/2
FIG 2ND BALANCE Year/Month
T475NCEU 2021-09
3
2
1 3
/
i R J,' !
{ L ?
-] ) ]

5 X ]

4
NOTE

-16 -




H/E

Year/Month

FIG 2ND BALANCE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |HRA1000100A BALANCE ASS'Y 1
2 |24311-000140 O-RING, DYNAMIC (d14) 1
3 |HRA1000700A PIN, GUIDE 2
4 |26106-080752 HEX. FLANGE BOLT 2
5 |26106-080652 BOLT 4

NOTE

-17 -




FIG

T475NCEU

OIL PAN

/2
Year/Month

2021-09

LT Lo
| |
1 &
i K= !
Wi |
’ i )
My i ¥ vt |
1 "
» . ! it I
H P - *
1 i
" - £
% h s, |
: ] ", 4
i 2 N
\..4' | M -\'\ ] 2
Wk LE ) e -1
.H-\J' ; [ Y " o4
o S
: =1
KUY .,
o »
N s
LY A e
1 LA -.;-_p‘i\ =i
| o
SN
ol _J
— ~_/

NOTE

-18 -




H/E

Year/Month

FIG OIL PAN
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EAO0005335A OIL PAN 1
2 |HF01470000A MAGNET 1
3 |23490-140002 DRAIN PLUG 2
4 |24311-000160 "SEAL, O-RING" 2
5 |26106-080502 HEX. FLANGE BOLT 8
6 |26106-081202 HEX. FLANGE BOLT 18
7 |HRD1100700A PACKING(SUCTION PIPE) 1
8 [EAO00005344A SUCTION PIPE ASS'Y 1
9 |26106-080352 BOLT 2
10 |26106-080162 "BOLT, M8X 16 PLATED" 1
11 |HRAO300800A PIN, GUIDE 1

NOTE

-19 -




FIG

T475NCEU

INTAKE MANIFOLD

/2
Year/Month

2021-09

NOTE

-20 -




H/E

Year/Month

FIG INTAKE MANIFOLD
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |HRC7000900A INTAKE MANIFOLD 1
2 |HRAO0500200A GASKET(INTAKE MANIFOLD) 1
3 [26367-080002 FLANGE BOLT 1
4 |26106-080302 FLANGE BOLT 4
5 |HRA0404000A TUBE, BREATHER 1

NOTE

-21 -




FIG

T475NCEU

EXHAUST MANIFOLD

/g

Year/Month

2021-09

'
i
- — If"-‘
o S .
L ¥ O
‘I v.l ‘r._.
\'\

£ 1.";'
S

g 8
' "G
£ i 5 by | ol
= St X £
A T
X, e
i 1
il
i

NOTE

-22 -




H/E

Year/Month

FIG EXHAUST MANIFOLD
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00003142A EXHAUST MANIFOLD 1
GASRET{EARAUST

2 |HRAO0600200A MANIEQ! D 2
3 |26216-080652 STUD BOLT 4
4 | EAOO000645A HEX. FLANGE NUT 4
5 |26106-080952 HEX. FLANGE BOLT 4
6 |23871-020000 "PLUG, PIPE" 1

NOTE

-23 -




FIG

T475NCEU

DPF SUPPORT OPTION

H/E

Year/Month

2021-09

NOTE

-24 -




H/E

Year/Month

FIG DPF SUPPORT OPTION
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
EA00003192C DPF BRACKET

2 |26106-080162

"BOLT, M8X 16 PLATED"

NOTE

-25-




/g

FIG TURBOCHARGER PLUMBING OPTION Year/Month

T475NCEU 2021-09
4 ¢
9. . 3
;(“f
2 ?
1
NOTE

- 26 -




H/E

Year/Month

FIG TURBOCHARGER PLUMBING OPTION
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
23887-100002 SCREW, HEXAGON HEAD CAP 1
2 |23414-100000 WASHER, SEALING 1

23871-030000

"PLUG, EXPANSION"

NOTE

-27 -




FIG

T475NCEU

BREATHER

H/E

Year/Month

2021-09

\ -
. .

™

)

A

-
s
\C iy
A0

NOTE

-28 -




H/E

Year/Month

FIG BREATHER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
HRA0404100D HOSE, PLAIN 1
2 |23080-021000 CLAMP, V BAND 2

NOTE

-29 -




H/E

FIG FUEL INJECTION PUMP YearMonth
T475NCEU =
.‘!r' wo

] IF fl 1 1

4 iimedd ’

RN ¥,

i
A } I P
n . I"\_

NOTE

-30 -




H/E

Year/Month

FIG FUEL INJECTION PUMP
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |HRA130010DB FUEL INJ PUMP 1
2 |24341-000500 O-RING 1
3 |HRA070080DB GEAR, FUEL INJECTION PUMP 1
4 |22217-120000 WASHER 1
5 |26716-120002 HEX. NUT 1
6 |[26367-080002 FLANGE BOLT 4
7 |HRA130020DA SUPPORT BRACKET(A), PUMP 1
8 |HRA130030DA SUPPORT BRACKET(B), PUMP 1
9 |26116-100162 HEX. BOLT 2
10 |26106-080162 "BOLT, M8X 16 PLATED" 1
11 | EA00002102A CEveRy R TAREER 1
12 | EA00004263A SUPPORT(ACCEL LEVER) 1
13 |HRA1300702A PIN 1
14 | EA00002103A PIN 1
15 |22272-000050 E-TYPE RETAINING RING 1

1

-
(o))

26116-080162

SCREW, HEXAGON HEAD CAP

NOTE

-31 -




H/E

FIG CRANK SHAFT vear/Month
T475NCEU 202109
S
6 1
9
4
) 9
10 =
10
NOTE

-32-




H/E

Year/Month
FIG CRANK SHAFT
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00004512A ASS'Y, CRANK SHAFT 1
2 |HRA0800101D CRANK SHAFT 1
3 |22512-070140 KEY, SQUARE 1
4 | HRAO0800200A GEAR, CRANK 1
5 |HRAO0800400A GEAR, BALANCE DRIVE 1
6 |24190-080002 BALL, STEEL 1
7 |HRAO0100201A BEARING, UPPER MAIN 5
8 |HRA0100202A BEARING, LOWER MAIN 5
9 |HRAO0100301A BEARING, UPPER THRUST 2
10 |HRAO0100302A BEARING, LOWER THRUST 2
NOTE

-33-




H/E

FIG FUEL INJECTION VALVE Year/Month

2021-09

T475NCEU

©)
2%y,
%)
. \'\\d-y

NOTE

-34 -




H/E

Year/Month

FIG FUEL INJECTION VALVE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
EA00000642A "COMP, INJECTOR" 4
2 |HRA0404900A SEAL, INJECTOR 4
HRA0405000A SPACER 4
NOTE

-35-




4/
Year/Month

2021-09

FUEL PIPE ASS'Y

FIG

T475NCEU

NOTE

-36 -



H/E

Year/Month

FIG FUEL PIPE ASS'Y
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRA150050DB FUEL PIPE ASS'Y(A) 1
2 |HRA150060DB FUEL PIPE ASS'Y(B) 1
3 |HRA150070DB FUEL PIPE ASS'Y(C) 1
4 |HRA150080DB FUEL PIPE ASS'Y(D) 1
5 | HK13450000A NUT, REGULAR HEXAGON 4
6 |HK13440000A GASKET, FUEL MANIFOLD 4
7 |HRA1502700A RUBBER, BRACKET 2
8 |HRA1502800A CLAMP, TUBE 2
9 |HRA1500900C FUEL RETURN PIPE ASS'Y 1
10 |26161-060252 STUD, WELD 2
11 |26367-060002 "NUT, HEXAGON FLANGE" 2
12 |HRA1502400C CONNECTOR, BANJO 1
13 | EAO0000700A TUBE, FUEL DRAIN 1
14 |23080-010000 "CLIP, V BAND" 2

NOTE

-37 -




H/E

Year/Month

FIG OIL FILTER
T475NCEU 2021-09
5
3
NOTE

- 38 -




H/E

Year/Month

FIG OIL FILTER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRA1100900B BRACKET, OIL FILTER 1
2 |HRA1101000A PACKING(OIL FILTER) 1
3 [EA00004647A OIL FILTER 1
4 |26106-080202 HEX. FLANGE BOLT 8X20 3
5 |[EA00002852A PRESS CONTROL VALVE ASS'Y 1
6 [HA09250000A SWITCH , OIL PRESSURE 1X1X1 1
NOTE

-39 -




FIG

T475NCEU

OIL COOLER

H/E

Year/Month

2021-09

10

NOTE

- 40 -




H/E

Year/Month

FIG OIL COOLER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EAOOO0O0309A OIL COOLER 1
2 | EA00002818A SPACER(OIL COOLER) 1
3 |24321-000600 "SEAL,ORING" 1
4 | EAO00002900A SUPPORT BRACKET(SPACER) 1
5 |26106-060122 HEX. FLANGE BOLT 2
6 | EAO0000310A BOLT(OIL COOLER) 1
7 |HRC1204000A JOINT PT 1/4 1
8 [EAO00004503A HOSE A, OIL COOLER 1
9 [23000-025000 CLIP, HOSE 2
10 |23000-022000 CLIP, HOSE 2
11 | EAO0002855A HOSE B, OIL COOLER 1

NOTE

-41 -




FIG

T475NCEU

OIL GAUGUE

H/E

Year/Month

2021-09

NOTE

-42 -




H/E

Year/Month

FIG OIL GAUGUE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
EA00005342A OIL GAUGE 1

2 |EAO00004584A

"GAUIDE, OIL GAUGE"

NOTE

-43 -




FIG

T475NCEU

OIL FILLER CAP

H/E

Year/Month

2021-09

NOTE

-44 -




H/E

Year/Month

FIG OIL FILLER CAP
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
HC03470000B OILER 1
2 |24311-000320 "O-RING, 1AP32.0" 1
NOTE

- 45 -




H/E

Year/Month

FIG COOLING WATER PUMP
2021-09

T475NCEU

"
) ’ 1
=k W -
. ! ’
] t ¥
%
- 1 { | =
\_J- Pt v
> 0
FE
'\.'.
|
{
‘ i L5
:..r'/
N
.1_-'
ROPS bl -
2
£y )
i
oS-
; ik
by N
1\ % =
=%
.
-~
2l
\&

NOTE

- 46 -



H/E

Year/Month

FIG COOLING WATER PUMP
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00006114A ASS'Y,COOLANT PUMP 1
2 | 24341-000280 446 ALL O-RING S-28 1
3 |HRA1200200A PACKING(CWP COVER) 1
4 | EAO00004306A BRACKET, BELT ADJUSTMENT 1
5 |26106-080602 HEX. FLANGE BOLT 1
6 |26106-080552 HEX. FLANGE BOLT 3
7 |HK10030000A THERMOSTAT 1X1X1 1
8 |HA10670000B PACKING , COVER 1
9 |HC09160000B COVER(THERMO STAT) 1
10 |26106-080182 BOLT 2
11 |HH12190000A SENSOR, WATER 1
12 |23414-100014 "WASHER, SEALING" 1
13 |23414-160000 "WASHER, SEALING" 1
14 |HH12210000A SENSOR(AIR HEATER) 1
15 |FLW5110000B T-JOINT 1
16 |26736-160002 HEX, NUT 1
17 | FLW5100000A T-JOINT 1
18 |HRC1204000A NIPPLE, PLAIN PIPE 1
19 | CEE2080000A ELBOW 1
NOTE

- 47 -




/2

FIG CRANK SHAFT PULLEY Year/Month

2021-09

T475NCEU

NOTE

-48 -




/2

FIG CRANK SHAFT PULLEY Year/Month

2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRU0020100C V-PULLEY(CRANK SHAFT) 1
2 |HRAO800800A WASHER(V-PULLEY) 1
3 [HHO9090000A BOLT(V-PULLEY) 1
4 |22512-070140 KEY, SQUARE 1

NOTE

- 49 -




FIG

T475NCEU

V-PULLEY

H/E

Year/Month

2021-09

NOTE

-50 -




H/E

Year/Month

FIG V-PULLEY
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

1 | EAOO0003004A

PULLEY, V

NOTE

-51 -




H/E

FIG COOLING FAN vear/Month
T475NCEU 2021-09
A
5\
(R
]
*\:4...-
NOTE

-52 -




H/E

FIG COOLING FAN Year/lonth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00005482A COOLING FAN 1
2 |EAO0004968A SPACER(COOLING FAN) 60 mm 1
3 |26106-080162 "BOLT, M8X 16 PLATED" 4
4 26106-080322 OUREVV, AEA FLANGE AEAD 4

CAP

NOTE

-3 -



/2
FIG PISTON Year/Month
T475NCEU 202109

'}\"1 _ :‘, [
ey BN
e - = ]
N/
2 —

f— e
o
=

E
1
grjl %
L/
|
i §—
| i
X.f""', 12
[ B S
i /
N
L _.-"{
11

NOTE

-54 -




H/E

Year/Month

FIG PISTON
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRAO0801300A PISTON ASS'Y 4
2 |HRA0801301B PISTON 4
3 |HRAO0801303A PISTON RING(1ST) 4
4 |HRA0801304B PISTON RING(2ND) 4
5 |HRA0801305B PISTON RING(OIL) 4
6 |HK27150000C PISTON PIN 4
7 |HA08070000A RING, STOP 1X1X1 8
8 |HRA0801600B CONNECTING ROD ASS'Y 4
9 |HRA0801601B CONNECTING ROD 4
10 |HRAO0801603A BUSH(PINSTON PIN) 4
11 |HRA0801602A BOLT(CONNECTING ROD) 8
12 |HRA0801700A BEARING, CRANK PIN 8
NOTE

-55.




H/E

Year/Month

FIG FLYWHEEL HOUSING
T475NCEU 2021-09
NOTE

-56 -




H/E

Year/Month

FIG FLYWHEEL HOUSING
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |HRCO0300800A OIL SEAL HOUSING ASS'Y 1
2 |HRA0301401B HOUSING, OIL SEAL 1
3 |HRCO0300802A OIL SEAL(F) 1
4 |22312-080160 PIN, DOWEL 4
5 |26106-080302 FLANGE BOLT 9
6 [EA00005476A MOUNTING FLANGE 1
7 126116-100202 HEX. BOLT 8
8 26116-120302 HEX. BOLT 4

NOTE

-57 -




H/E

FIG FLYWHEEL vear/Month
T475NCEU 202109
I I
Sy
NOTE

- 58 -




H/E

Year/Month

FIG FLYWHEEL
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 | EA00005479A FLYWEEL ASSY 1
2 |EAO00005480A FLYWHEEL 1
3 |HAO07070000A RING GEAR 1
4 |HRCO0801000A BOLT, FLYWHEEL 6
5 |22312-080160 PIN, DOWEL 1
6 |24104-063024 BALL BEARING (#6302UU) 1

NOTE

-59 -




H/E

FIG GLOW PLUG ASS'Y OPTION Year/Month
T475NCEU 2021-09
&
ol
3- Lo
A
1 F‘ e
]
| -
_ & N
. X
]
Ui 4
>
|]_
NOTE

-60 -




H/E

Year/Month

FIG GLOW PLUG ASS'Y OPTION
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
HK15170000A PLUG, GLOW 4
2 |HRA1801300A CONNECTOR, ELECTRICAL 1
HAO00000920A HARNESS H 1
NOTE

-61 -




/2
Year/Month

2021-09

STARTING MOTOR

FIG

T475NCEU

NOTE

-62-



H/E

FIG STARTING MOTOR Year/lonth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00004194B STARTING MOTOR 2.2kwW 1
2 |26216-120302 STUD 2
3 |22217-120000 WASHER 2
4 |26716-120002 HEX. NUT 2

NOTE

-63 -



H/E

FIG FUEL FILTER BRACKET ASS'Y Year/Month

2021-09

T475NCEU

— S
.
‘,."._ ke -
2 —

NOTE

-64 -




H/E

Year/Month

FIG FUEL FILTER BRACKET ASS'Y
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
EA00005021A FULE FILTER BRACKET ASS'Y 1
2 |26106-080162 "BOLT, M8X 16 PLATED" 2

NOTE

-65 -




H/E

Year/Month

FIG ALTERNATOR
T475NCEU 2021-09
1
.sfﬁ"
]
NOTE

- 606 -




H/E

Year/Month

FIG ALTERNATOR
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 | EA00004190B ALTERNATOR(12V-70A) 1
2 |26106-081102 HEX. FLANGE BOLT 1
3 |HN21240000A SPACER 1
4 |22127-080000 PLAIN WASHER 1
5 |22217-080000 SPRING WASHER 1
6 |26716-080002 HEX. NUT 1
7 |RR15170000A WASHER 1
8 |26013-080302 WASHER 1

NOTE

-67 -




FIG

T475NCEU

V-BELT

/g

Year/Month

2021-09

.
|
)
||
1
Mol
[
| I
[l -
|
| |
|
|
|

NOTE

-68 -




H/E

Year/Month

FIG V-BELT
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

1 | EA00005549A

V-BELT

NOTE

-69 -




H/E

FIG FUEL FILTER vear/Month
T475NCEU 2021-09
_I'..'I ’
J!I.I!: .ll| |.' .
1 H i Ii i,
; ' || :l Hi
£y A ¥
fj&ﬂ | 1 :
o |y ’
) %—J’ ' 'n
P
!II|
-
NOTE

-70 -




H/E

FIG FUEL FILTER YearMonth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00005318A FUEL FILTER ASSY 1
2 |26367-100002 HEX. FLANGE NUT 2
3 | EAO0000173A HOSE, FUEL 1
4 |23080-013000 CLAMP, HOSE 2

NOTE

-71 -



H/E

FIG DPF SUPPORT Year/Month

2021-09

T475NCEU

T —§~

NOTE

-72 -




H/E

Year/Month

FIG DPF SUPPORT
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00003136A DPF_HOUSING_A 1
2 |EAO0005692A GASKET, MUFFLER 2
3 | EA00003137B DPF_HOUSING_A 1
4 |26126-080252 STUD 4
5 [26367-080002 FLANGE BOLT 4
6 |26106-080202 HEX. FLANGE BOLT 8X20 4
7 |26106-080252 HEX. FLANGE BOLT 4
8 |26106-100302 HEX. FLANGE BOLT 3
9 EA00005867A 2;':(/’;'\:(Y;I;I, DUIFF.PRESSURE 1
10 |EA00005886A aENaOn PR 2
11 |26367-060002 "NUT, HEXAGON FLANGE" 2

NOTE

-73 -




H/E

Year/Month

FIG DATAPLATE
T475NCEU 2021-09
1
NOTE

-74 -




H/E

Year/Month

FIG DATAPLATE
T475NCEU 2021-09
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

1 | EA00003476C

DATAPLATE

NOTE

-75-




FIG

T475NCEU

CYLINDER HEAD

H/E

Year/Month

2021-09

s
]
i b - - -
e
18
I‘ J
2 i %5
(=
| A e 14
=k
. = 13
. .=
a-." ”
2 &
']
H
H |
i [ 4
0 LD
£ ¥ -]
- bt
] By |
- L W
e
o ]
- K= -
o
=
w2 "
=
= - _
™ - [
T ® =S
- -
l---

NOTE

-76 -




H/E

Year/Month

FIG CYLINDER HEAD
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00003239A HEAD ASS'Y, CYLINDER 1
2 |EA00003238B HEAD ASS'Y, CYLINDER 1
3 |HRU220100MB HEAD, CYLINDER 1
4 |HRA0400103C GUIDE, VALVE 8
5 |HRA0400104B SEAT, INTAKE VALVE 4
6 |HRA0400105B SEAT, EXHAUST VALVE 4
7 |HK03680000B CAP, VALVE 8
8 |27241-220000 PLUG, CAP 8
9 |27241-400000 PLUG, CAP 2
10 |HRA0400200A INTAKE VALVE 4
11 |HRA0400300A EXHAUST VALVE 4
12 |HA03070000A "SEAL , VALVE SHAFT" 8
13 |HRA0400700A SPRING, VALVE 8
14 | HRA0400800A RETAINER, VALVE SPRING 8
15 |HRA0400900A COTTER, VALVE SPRING 16
16 |HRAO0100700A BOLT(CYLINDER HEAD) 4
17 |HRAO0100500A BOLT(CYLINDER HEAD) 14
18 |HRUO0100400A HEAD GASKET 1
19 |22312-040100 PIN, DOWEL 2
20 |EAO00003012A PRECOMBUSTION CHAMBER 4
21 |23871-010000 "PLUG, PIPE" 1
22 |26216-080352 STUD BOLT 1
NOTE

-77 -




/2

FIG NAME PLATE, STARTING MOTOR Year/Month

T475NCEU

2021-09

7 o
4 -':"' # W " .
'\5 ' § L Ty — _
y d P N

" i
o
" i
J
".‘. g, .
('\\ ,
| ‘\V .
) \
Ly 2 2
- - iy
o AR
[
¥
e Y
Ty
-‘.
&
L . .
+r~|\
£y
-5

NOTE

-78 -




H/E

Year/Month

FIG NAME PLATE, STARTING MOTOR
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00001492A "LABEL, STARTER" 1
NOTE

-79 -




FIG

T475NCEU

DPF ASS'Y

H/E
Year/Month

2021-09

NOTE

- 80 -




H/E

Year/Month

FIG DPF ASS'Y
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | EA00005808C DPF ASS'Y 1
2 |EAO0005845A SENSOR, TEMP. 2
3 | EAO00003291A SENSOR, DIFF. PRESS 1
AUSE(IN], UIFF. FRESS
4 |FAODROSZ8TA E'EJNDE(OLBUI) DIFF. PRESS 1
5 |[EAO00003288A SENSOR 1
6 [EAO0005846A SENSOR, DIFF. PRESS 1
AUSE(IN], UIFF. FRESS
7_|FAOD005871A E'EJNDE(OLBUI) DIFF. PRESS 1
8 [EA00005872A SENSOR 1
9 [EAO0003625A V-CLAMP 2
10 | EAO00003624A GASKET (5.66" DPF(A2300N)) 2
NOTE

-81 -




FIG

T475NCEU

LIFT ASS'Y

H/E

Year/Month

2021-09

[+

D D

NOTE

-82 -




H/E

Year/Month

FIG LIFT ASS'Y
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
HK03530000B BRACKET, LIFTING 1
2 |26106-080162 "BOLT, M8X 16 PLATED" 2

NOTE

-83 -




Year/Month

2021-09

ROCKER LEVER

FIG

T475NCEU

S o o e e e e e e e e e e e e e e e e e ]

NOTE

-84 -



H/E

Year/Month

FIG ROCKER LEVER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRA0401100B ROCKER LEVER SHAFT ASS'Y 1
2 |HRA0401600A ROCKER LEVER 8
3 | AF02110000E ADJUSTMENT SCREW, VALVE 8
4 | HH05280000A HEX. NUT 8
5 |HRA0401501A SHAFT, ROCKER LEVER 1
6 |27241-100000 PLUG, CAP 2
7 |HRA0401200A SUPPORT(A) 1
8 |HRA0401300A SUPPORT(B) 3
9 |HRA0401400A SPRING, ROCKER ARM 3
10 |22242-000190 CIRCLIP 2
11 126921-080102 SCREW, STOP 8X10 1
12 |HRA0401800A STUD BOLT 4
13 |22117-120000 WASHER 12 4
14 |HA03180000B NUT M12 4
NOTE

-85 -




4/
Year/Month

2021-09

HEAD COVER

FIG

T475NCEU

NOTE

- 86 -



H/E

Year/Month

FIG HEAD COVER
2021-09
T475NCEU
EFFECTIVE
KEY NO PART NO DESCRIPTION SPEC QTY |REPAIR DATE REMARKS
1 | EA00004727A HEAD COVER ASS'Y 1
2 |HRA0402300E HEAD COVER 1
ADJUS TVIENT PLATE,
3 |HRA0403900A BREATHER 1
4 | HRAO0403800A PACKING(BREATHER) 1
5 |24341-000160 O-RING 1
6 |HRA0403700A GUIDE ASS'Y 1
7 |HC03720000B BAFFLE 1
8 |HRA0403600A COVER, BREATHER 1
CRUSS-RECESSED HEAD

9 |26587-040102 SCREW 4
10 |HRA0404000A TUBE, BREATHER 1
11 |HRA0402400B PACKING, HEAD COVER 1
12 |HA03520000B NUT, HEXAGON CAP M10X1.25 4
13 |24311-000140 O-RING, DYNAMIC (d14) 4

NOTE

- 87 -




/2
FlG GEAR CASE Year/Month
T475NCEU 2021-09
4
i
18
4
17
3
12
4
6 9
8
5
T
13
14
10
)
10 11
15 8 »
16
NOTE

- 88 -




H/E

Year/Month

FIG GEAR CASE
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRA020010DD FLANGE(GEAR CASE) 1
2 |24311-000160 "SEAL, O-RING" 2
3 |26116-080162 HEX. BOLT 3
4 | HMO02380000A STUD BOLT 4
5 | EA00000527C GEAR CASE ASS'Y 1
6 |EAO00000413E GEAR CASE 1
7 |HRC0200402B OIL SEAL(G) 1
8 |HC01230000C COVER 2
9 |HA02110000B PACKING 2
10 |26216-080162 STUD BOLT 4
11 |26367-080002 FLANGE BOLT 4
12 |26106-080162 "BOLT, M8X 16 PLATED" 4
13 |23414-080000 PACKING 1
14 |26106-080222 HEX. FLANGE BOLT 1
15 |26106-080902 HEX. FLANGE BOLT 2
16 |26106-080852 BOLT 7
17 |26106-080602 HEX. FLANGE BOLT 3
18 |26106-080502 HEX. FLANGE BOLT 1
NOTE

-89 -




H/E

Year/Month

FIG IDLE GEAR
T475NCEU 2021-09
X, 6
2
1
NOTE

-90 -




H/E

Year/Month

FIG IDLE GEAR
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 HRAO0700600A IDLE GEAR ASS'Y 1
2 |HRAQ0700601A IDLE GEAR 1
3 |HHO08120000A BUSH(IDLE GEAR) 1
4 |EA00000848B SHAFT, IDLE GEAR 1
5 122217-080000 SPRING WASHER 2
6 |HRUO700700A BOLT(IDLE SHAFT) 2
NOTE

-91 -




H/E

FIG CAM SHAFT Year/Month

T475NCEU 2021-09

NOTE

-92 -




H/E

Year/Month

FIG CAM SHAFT
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |HRAO0700300B CAM SHAFT ASS'Y 1
2 |HRAO0700301A CAM SHAFT ASS'Y 1
3 [HRUO700302A GEAR, CAM SHAFT 1
4 |22512-070140 KEY, SQUARE 1
BEARING, TARUST BEARING
5 |HRAO0700304A (CAM) 1
6 |26106-080162 "BOLT, M8X 16 PLATED" 2
7 |HHO08060000B TAPPET 8
8 |HRA0700200B PUSH ROD 8
NOTE

-93 -




FIG

T475NCEU

ENGINE

H/E

Year/Month

2021-09

NOTE

-94 -




H/E

Year/Month

FIG ENGINE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

1 13801001200

ENGINE , A2300N4-TETR_5

NOTE

-95.




2. Engine Accessories PART NO. T2

FIG AIR CLEANER 97
FIG RADIATOR 99
FIG MUFFLER 101
FIG FUEL TANK & FILTER 103

FIG ACCELERATOR 105

-96 -



FIG

T475NCEU

AIR CLEANER

H/E
Year/Month

2021-09

/
'f;"""
%
A

-

NOTE

-97 -




H/E

Year/Month

FIG AIR CLEANER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 13831221100 AIR CLEANER ASSY 1

1-01 (13831221110 BODY 1

1-02 (13831221120 ELEMENT 1

1-03 (13831221130 COVER 1
2 |18027090900 BAND CLAMP 90 EMBO TYPE 3
3 13831210010 HOSE , AIR INLET FR 1
4 (13831211100 DUCT , AIR INLET 1
5 |V2183608025 BOLT , HEX/SP M8X25 2
6 13831210020 HOSE , AIR INLET RR 1
7 118027090600 BAND CLAMP 60 EMBO TYPE 1
8 13831211200 DUCT SEAT 1
9 |V2183608025 BOLT , HEX/SP M8X25 2
10 |13831811500GB BRACKET COMP , BATTERY 1
11 136402602001 RUBBER COMP 1
12 | V2183608020 BOLT , HEX/SP M8X20 2
13 [13831211300GB |, o~ EAnER 1

NOTE

-908 -




FIG

T475NCEU

RADIATOR

H/E

Year/Month

2021-09

NOTE




/2
Year/Month

FIG RADIATOR
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16003302101 TANK ASSY , RESERVE 1
2 36423600080 CLIP , HOSE D=12.5 2
3 | 13831510400 HOSE , RESERVOIR TANK 1
4 |Vv3802600060 NUT , HEX FLANGE 1
AULDER CUNIF,
e HANRERERN e :
6 |13831613100GB | OGGER ’ 1
7 |V2113606025 BOLT, HEX/S M6X25 2
8 V2183608025 BOLT , HEX/SP M8X25 1
9 V2183608020 BOLT , HEX/SP M8X20 2
10 |13831042300GB NET COMP , RADIATOR 1
11 | 13831040300 SPONGE , RADIATOR SIDE 2
12 | 13831042100 RADIATOR SET 1
13 | 14526210301 CUSHION RUBBER , RADIATOR 2
14 113831042200 SHROUD 1
15 | V2183606016 BOLT , HEX/SP M6X16 8
16 | 18027090500 BAND CLAMP 50 EMBO TYPE 4
17 113831510030 HOSE , RADIATOR INLET B 1
18 |13831511100GB PIPE COMP , COOLANT JOINT 1
19 | 18027090400 BAND CLAMP 40 EMBO TYPE 2
20 |13831510010 HOSE , RADIATOR INLET A 1
21 13831510020 HOSE , RADIATOR OUTLET 1
22 |13831812100GB BRACKET COMP , GUIDE 1
23 |V2183608016 BOLT , HEX/SP M8X16 2
24 121575070110 BOLT, GRIP(M6) 1
25 18027090160 BAND CLAMP 16 EMBO TYPE 1
26 | 12651040300 CAP , RADIATOR 1
27 114661042340 SPONGE , SIDE 500 2
NOTE

-100 -




H/E

FIG MUFFLER Year/Month

T475NCEU 2021-09

Ta74-U-203

NOTE

-101 -




H/E

Year/Month

FIG MUFFLER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
CLECUCITRUNICAL EANAUOST
1 EAO00005797A VAL VE ASSY 1
2 | EA00004235A GASKET 1
3 |V2173608030 BOLT , HEX/S M8X30 4
4 | V2173608020 BOLT , HEX/S M8X20 1
5 135602010150 WASHER , BIND SHAFT 1
NOTE

-102 -




FIG

T475NCEU

FUEL TANK & FILTER

/2
Year/Month

2021-09

T474-U-204

NOTE

-103 -




/2
Year/Month

FIG FUEL TANK & FILTER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 13921116200 TANK SUB , FUEL 1
2 112621122100 TANK COMP , FUEL 1
3 16731112130 FILTER 1
4 13603102000 CAP ASSY , TANK 1
5 |V2053605010 BOLT , HEXC/R 5
6 |16706642301 GAUGE ASSY , FUELTANK 1
7 116996210370 PACKING 1
8 | 13764020030 CABLE TIE , 140 3
9 14046210300 GROMMET 4
10 | 15991040050 COLLAR , 08X12X08 4
11 135602010150 WASHER , BIND SHAFT 4
12 | V2173608025 BOLT , HEX/S M8X25 4
13 12341112231 HOSE , DRAIN/2210 1
14 | 13764020030 CABLETIE, 140 3
15 18027090160 BAND CLAMP 16 EMBO TYPE 8
16 | 16999052300 PUMP ASSY , FUEL PUMP 1
17 | V2323606016 BOLT, C/R HEX/SP M6X16 2
18 15721022100 FILTER ASSY , FUEL 1
19 |V2173608070 BOLT , HEX/S M8X70 1
20 |V2183610020 BOLT , HEX/SP M10X20 2
21 |13831412600GB BRACKET COMP , FILTER 1
22 113831410010 FUEL HOSE E400 1
23 | V2183608025 BOLT , HEX/SP M8X25 2
24 113831412700GB BRACKET COMP , FEED PUMP 1
26 13811113100 HOSE ASSY , FUEL/FILTER 1
27 117401117300 HOSE, JOINT 1
28 13831113200 FUEL HOSE , RETURN 1
29 13831410020 FUEL HOSE 430 1
30 |18027090200 BAND CLAMP 20 EMBO TYPE 4
31 [13831410030 FUEL HOSE 1400 1
32 V3802600080 NUT , HEX FLANGE 2
33 |18501044100 COOLER COMP, FUEL 1
34 [13831412100GB  |~noier 1
35 |V2183608020 BOLT , HEX/SP M8X20 2
NOTE

-104 -




H/E

FIG ACCELERATOR Year/Month

T475NCEU 2021-09

2540NC-E-205

NOTE

-105 -




H/E

Year/Month

FIG ACCELERATOR
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16001220000GB PLATE COMP , ACCELERATOR 1
2 13821162100 XQ:;EU'UUI TARUTTLE) 1
3 15601160083 PIN , 06X16 1
4 |V4111600060 WASHER , PLAIN M6 1
5 V5001920020 PIN , SPLIT 2X20 1
6 | 13424020060 CABLE TIE, 300 1
7 | 17995060150 SPRING 1
8 |16791162004GB BRACKET COMP 1
9 10011162400 RUBBER , WIRE RETAINING 1
15 | V3042600080 NUT , HEX/2 M8 1
20 |16791220010 PAD 1
21 16997021960 INSULATOR , 32 1
22 | V2173608020 BOLT , HEX/S M8X20 2
NOTE

- 106 -




3. Clutch/Brake/Steering PART NO. T3

FIG CLUTCH PEDAL 108
FIG FLYWHEEL & CLUTCH 110
FIG BRAKE PEDAL 112
FIG BRAKE 114
FIG FRONT WHEEL MOUNTING 116
FIG REAR WHEEL MOUNTING 118
FIG STEERING WHEEL 120
FIG STEERING VALVE & PARKING 122
FIG STEERING CYLINDER 124

FIG HAND BRAKE LINKAGE 126

-107 -



Year/Month

2021-09

CLUTCH PEDAL

FIG

T475NCEU

11

T474-U-301

NOTE

- 108 -



H/E

Year/Month

FIG CLUTCH PEDAL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13011332100GB PEDAL COMP , CLUTCH 1
2 |35017030080 BUSH , DU20X23X20 2 C
3 |15241220010 PAD 1
4 |V2013608025 BOLT , HEX M8X25 1
5 [V3042600080 NUT , HEX/2 M8 1
6 |V2013608030 BOLT , HEX M8X30 1
7 |V3042600080 NUT , HEX/2 M8 1
8 16601220020 TURNBUCKLE , M8 L60 1
9 15601320073 NUT , HEX LH 1
10 |V3042600080 NUT , HEX/2 M8 1
11 | 14041200080 RETURN SPRING , CLUTCH 1
12 | 15601320011 TUBE , CORRUGATE 015 1
13 | 14111230050 ROD 1
14 | V5001920020 PIN , SPLIT 2X20 1
15 | V4111600060 WASHER , PLAIN M6 1
16 | 12621333201 ROD COMP , 138 1
17 116701333101 ROD COMP, 174 1
18 | 14322420010 PIN 1
19 |V4111600080 WASHER , PLAIN M8 2
20 |Vv5001925020 PIN D2.5x20 2.5X20 2
21 112621330001 ROD ASSY, CLUTCH 1
NOTE

- 109 -




H/E

FIG FLYWHEEL & CLUTCH Year/Month

T475NCEU 2021-09

T474-U-302

NOTE

-110 -




H/E

FIG FLYWHEEL & CLUTCH Year/Month
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 12621002020 COUPLING, PTO 1
2 |V2144610030 BOLT , HEXFINE /S M10X30 4
3 | 14581212000 CLUTCH ASSY 1
4 14581212100 DISK ASSY , CLUTCH 225 1
5 14601212200 COVER, CLUTCH 1
6 |V5211008016 PIN , PARALLEL/B 8X16 3
7 | V2173608025 BOLT , HEX/S M8X25 6
NOTE

-111 -




H/E
FIG BRAKE PEDAL Year/Month
T475NCEU Sop 100

||

CFIG. 705-0;1\
| 1 o S

RO

‘ \i ‘\\ﬁ\\\ (! \‘ .-
| leg 4N N\
~6. \

2565-E-303

NOTE

-112 -



H/E

Year/Month

FIG BRAKE PEDAL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
0 |16703292000GB PEDAL SET, LH 1
1 16703292203 PEDAL COMP , LH BRAKE 1
2 |Vv5801408036 PIN , SPRING 8X36 1
3 | 14573292303GB PEDAL COMP , RH BRAKE 1
4 |35017030080 BUSH , DU20X23X20 2
5 15241220010 PAD 2
6 |V4111600200 WASHER , PLAIN M20 1
7 | V7041400200 C-RING , SHAFT 20 1
8 16703292501 ROD COMP , HOOK 504 2
9 | 14322420010 PIN 4
10 |V4111600080 WASHER , PLAIN M8 6
11 | V5001925020 PIN D2.5x20 2.5X20 4
12 | 14041200080 RETURN SPRING , CLUTCH 2
13 | 15601320011 TUBE , CORRUGATE 015 2
14 | V7041400250 C-RING , SHAFT 25 4
15 | V7631500000 NIPPLE , GREASE/B-PT B-PT1/8 1
16 | 12623283100 PIN COMP 1
17 112623283100 PIN COMP 1
18 | V2173608020 BOLT , HEX/S M8X20 2
19 | V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1
20 |12623283300GB ARM COMP , LH BRAKE 1
21 |12623283400GB ARM COMP , RH BRAKE 1
22 116703282302 ROD COMP , HOOK 644 2
23 114043120060 PIN , YOKE 2
24 V4111600100 WASHER , PLAIN M10 2
25 V5001930020 PIN , SPLIT 3X20 2
26 | 14043120060 PIN , YOKE 2
27 V5001920020 PIN , SPLIT 2X20 2
28 116601220020 TURNBUCKLE , M8 L60 2
29 V3043600080 NUT , HEX/2 M8 2
30 |15601320073 NUT , HEX LH 4
31 |14573282200 ROD COMP , FORK 100 2
32 14573292101 ARM , BRAKE 1
33 | V5801405036 PIN , SPRING 1
34 |V5901010150 WIRE , STEEL 1
NOTE

-113 -




FIG

T475NCEU

BRAKE

H/E

Year/Month

2021-09

NOTE

- 114 -




H/E

Year/Month

FIG BRAKE
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
13 | V4111600160 WASHER , PLAIN M16 2
14 | V7201024021 O-RING, P 2
15 | V3343600160 NUT , HEX FINE/2 M16 2
16 | V4011600160 WASHER , SPRING M16 2
17 113013270090 ARM , BRAKE 2
18 | V7441253506 SEAL , OIL/D D25356 2
19 |12383270010M COVER, BRAKE 2
20 |16703272030 SPRING , RETURN 6
21 | V2173608020 BOLT , HEX/S M8X20 16
23 16703270011 CAM 2
24 116703270021 METAL , BRAKE 1
25 14443272021 PLATE , SEPARATE 4
26 15603102011 PLATE COMP , DISK 6
27 V6802000019 BALL , STEEL 19/32 8
28 16703270040 METAL , BRAKE 1
30 |16703270030 PIN, TORQUE 2
31 [12523272000 DISK SUB , LH BRAKE 1
32 12523270000 DISK SUB , RH BRAKE 1
NOTE

-115 -




FIG

T475NCEU

FRONT WHEEL MOUNTING

H/E

Year/Month

2021-09

T394-E-306

NOTE

- 116 -




H/E

FIG FRONT WHEEL MOUNTING YearMonth
T475NCEU 202109

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |V2014616030 BOLT , HEX M16X30 8

2 |V4011600160 WASHER , SPRING M16 12

3 | V3043600160 NUT , HEX/2 M16 4

4 15603200010 BOLT, STUD M16X30 4

7 | 14583172200MS RIM, 15X8J /R3,R4 2

8 14585172113 TIRE, 27X10.5-15,8PR,R4 2

9 13154179000 VALVE SUB(413), TIRE 2

11 | V2014616030 BOLT , HEX M16X30 8

12 | V4011600160 WASHER , SPRING M16 12

13 | 15603200010 BOLT, STUD M16X30 4

14 | V3043600160 NUT , HEX/2 M16 4

16 | 14614172200MS RIM, W6-16 2

17 115004172101 TIRE , 8-16 2

18 | 15004170010 TUBE, 8-16 2

19 | V9993000010 CAP , VALVE/TIRE A Type 2
NOTE

- 117 -




FIG

T475NCEU

REAR WHEEL MOUNTING

H/E

Year/Month

2021-09

T394-E-307

NOTE

-118 -




H/E

FIG REAR WHEEL MOUNTING YearMonth
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |V2014616030 BOLT , HEX M16X30 8
2 |V4011600160 WASHER , SPRING M16 12
3 | V3043600160 NUT , HEX/2 M16 4
4 15603200010 BOLT, STUD M16X30 4
7 | 14584172201MS WHEEL RIM , 20 x W11 2
8 14586172112 TIRE , 12.5x20 R4 2
9 13153409000 VALVE SUB(415) , TIRE 2
11 | V2014616030 BOLT , HEX M16X30 8
12 | V4011600160 WASHER , SPRING M16 12
13 | 15603200010 BOLT, STUD M16X30 4
14 | V3043600160 NUT , HEX/2 M16 4
16 | 14473172601MS WHEEL SET , W10-24 2
17 14313612111 TIRE. 12.4-24-6PR 2
18 | 14253610010 TUBE(12.4-24) 2
19 | V9993000010 CAP , VALVE/TIRE A Type 2

NOTE

-119 -




FIG

T475NCEU

STEERING WHEEL

H/E

Year/Month

2021-09

T474-U-308

NOTE

-120 -




H/E

Year/Month

FIG STEERING WHEEL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 13834012100 STEERTING WHEEL 1
2 111644012300 CAP(TYM), STEERING WHEEL 1
2-01 | 16994012020 COVER, STEERING 1
2-02 |1 19027322130 LABEL 1
3 16994011990 BOOT , STEERING 1
4 14724010052 BOOT, TILT T=15 1
5 13834012200 WASHER , TOOTH-LOCK/OUT 1
6 | 14445070030 GRIP, LEVER 1
8 |13837553300 GRIP , THROTTLE 1
9 13806031010 COVER, DASH/UPPER 1
10 | 13826031020 COVER , DASH/LOW 1
11 | V2163808020 BOLT , HEX/P M8X20 6
12 | V1122605012 SCREW , C/R FLAT M5X12 1
13 | V2163808020 BOLT , HEX/P M8X20 4
14 113817072100 INSULATOR , DASH COVER 1
15 | V4111600240 WASHER , PLAIN M24 1
NOTE

-121 -




H/E
Year/Month

2021-09

STEERING VALVE & PARKING

FIG

T475NCEU

2540-E-309

NOTE

-122 -



/2
Year/Month

FIG STEERING VALVE & PARKING
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
2 | 14524054002 STEERING VALVE UNIT 1
2 | 14524054003 STEERING VALVE UNIT 1
3 | 13834052100 HYD HOSE (1020) ASSY 1 C
4 16704052201 HOSE ASSY , HYD 1150 1
5 13834052100 HYD HOSE (1020) ASSY 1
6 | 13834052300 HYD HOSE (1070) ASSY , MALE 1
7 | V2173608025 BOLT , HEX/S M8X25 4
8 |13804052802 FEMAlE Rt 1
9 14664072801 HOSE ASSY , HYD 650 1
10 |12624042100GB PIN COMP , 16X21 2
11 | V2173608016 BOLT , HEX/S M8X16 2
12 | 14724042401 LEVER COMP , TILT 1
13 | 16001200080 RETURN SPRING , BRAKE 1
18 |V2014612030 BOLT , HEX M12X30 1
19 |V4011600120 WASHER , SPRING M12 2
20 |V3043600120 NUT , HEX/2 M12 1
21 16704052701 HOSE ASSY , HYD 400 1
22 14724040201 PLATE , GUIDE 1
23 |V2113606010 BOLT, HEX/S M6X10 1
24 113731210010 WASHER , 9X22X2 8
25 12381040050 COLLAR , 08X12X7.3 4
26 | 14046210300 GROMMET 4
NOTE

-123 -




Year/Month

2021-09

STEERING CYLINDER

FIG

T475NCEU

TAT4U310

NOTE

124 -



/2
Year/Month

FIG STEERING CYLINDER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

0 |13864075000 CYLINDER ASSY 1
1 14524070081 CYLINDER COMP 1
2 116704074104 SET, BALL JOINT 2

2-01 | 16704363202 JOINT ASSY, BALL 2

2-02 | V3343600160 NUT , HEX FINE/2 2

2-03 | 13154063201 SOCKET ASSY , BALL 2
5 |Vv5201010020 PIN , PARALLEL/A 4
6 |V2024612085 BOLT , HEX FINE M12X85 4
7 V4011600120 WASHER , SPRING M12 4

NOTE

-125 -




FIG

T475NCEU

HAND BRAKE LINKAGE

H/E

Year/Month

2021-09

T393NC-E-311

NOTE

-126 -




H/E

Year/Month

FIG HAND BRAKE LINKAGE
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 13613202100 BRAKE , HAND 1
2 |VvV2183608020 BOLT , HEX/SP M8X20 4
3 | 13613400050 PLATE,HANDBRAKE 1
4 14753406201 ROD SUB ASSY 1
5 | 14723400031 ROD, 60 2
6 14723402603 EKRJXKK';UIVIV , LUVV FAAND 2
7 116601220020 TURNBUCKLE , M8 L60 2
8 [V3042600080 NUT , HEX/2 M8 2
9 15601320073 NUT , HEX LH 2
10 | 14723280030 PIN ,10X30 2
11 | V4111600100 WASHER , PLAIN M10 2
12 | V5001930020 PIN , SPLIT 2
13 | V4111600080 WASHER , PLAIN M8 3
14 | V5001920015 PIN , SPLIT 3
15 [15453402101GB  [poiiee 0 Y 1
16 | 13613402201 SHAFT COMP , HANDBRAKE 1
17 | 14723402302 ARM COMP , HAND BRAKE 1
18 |V7201024016 O-RING, P 2
19 |V7041400200 C-RING , SHAFT 2
20 | V2173608016 BOLT , HEX/S M8X16 4
21 |Vv5801405036 PIN , SPRING 1
22 119027612020 PIN , M8 1
23 | 15457612300 CAM COMP 1
24 V4111600080 WASHER , PLAIN 2
25 | V7081400060 E-RING 1
26 | V4011600080 WASHER , SPRING 1
27 V3042600080 NUT , HEX/2 1
28 111106020010 SPRING , TENSION 40 1
29 |34522153200 SWITCH 1
30 V1112603016 SCREW . C/R PAN 2
31 |Vv3043600080 NUT , HEX/2 2
NOTE

-127 -




4. Transmission PART NO. T4

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

TRANSMISSION FRONT CASE
INPUT METAL

INPUT GEAR

4WD DRIVE GEAR

MAIN CHANGE GEARS & REVERSE GEARS
SUB CHANGE GEARS

PINION GEARS

P.T.0 DRIVE SHAFT

P.T.0 CHANGE GEARS

DIFF LOCK

TRANSMISSION REAR CASE
REAR AXLE HOUSINGS (1)
REAR AXLE HOUSINGS (2)
MAIN CHANGE LEVER

SUB CHANGE LEVER
REVERSE LINK

REVERSE CHANGE LEVER
4WD CHANGE LEVER

-128 -

129
131
133
135
137
139
141
143
145
147
149
151
153
155
157
159
161
163



/2
Year/Month

2021-09

TRANSMISSION FRONT CASE

FIG

T475NCEU

NOTE

-129 -



H/E

Year/Month

FIG TRANSMISSION FRONT CASE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13822100011M CASE , FR TRANSMISSION 1
2 V2004612100 BOLT , HEX M12X100 2
3 |13834121050 STUD BOLT , 1/2-13UNC 2
4 |V3043600120 NUT , HEX/2 M12 2
5 |V4011600120 WASHER , SPRING M12 9
6 |V2014612030 BOLT , HEX M12X30 5
7 V2173612045 BOLT , HEX/S M12X45 1
8 V5201010022 PIN , PARALLEL/A 2
12 [13012011110 CONNECTOR(PT3/8) 1
13 | 15134080020 HOSE , OIL 1
NOTE

-130 -




FIG

T475NCEU

INPUT METAL

H/E

Year/Month

2021-09

T474NC-U-402

NOTE

-131 -




H/E

Year/Month

FIG INPUT METAL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 14601210050 BEARING , CLUTCH RELEASE 1
2 |16701210022M SLEEVE 1
3 [12621302000 oElpase 1
3-01 | 12621302100 BAR COMP 1
3-02 | 12621302010 FORK , RELEASE 1
4 |16701210013M METAL , INPUT 1
6 |14572100030 BOLT , SEAL M8X20 M8X20 4
6 |V2173608020 BOLT , HEX/S 4
7 | 14321200040 SPRING , TENSION 31 2
8 14151210090 BOLT , REAMER 1
9 |Vv4011600080 WASHER , SPRING M8 1
10 |V7201035022 O-RING, P P22 1
11 116702121012 SHAFT 1
12 16702121023 GEAR, SPUR 24T 1
13 | V2173608012 BOLT , HEX/S M8X12 1
14 16702160090 PLATE 1
17 16701300010 PIN , 08X36 8X36 1
18 |Vv5901012150 WIRE , STEEL 1.2X150 1
19 | V6041106004 BEARING , BALL/HLA1 6004HL1 2
20 | V7051400420 C-RING , HOLE @42 1
21 14521302150 BUSH , BAR COMP 2
NOTE

-132 -




H/E

FIG INPUT GEAR vear/Month

T475NCEU 2021-09

T474NC-U-403

NOTE

-133 -




H/E

Year/Month

FIG INPUT GEAR
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | V7441304508 SEAL , OIL/D D30458 1
2 |V6041106206 BEARING , BALL/HLA1 6206HL1 1
3 16702110133 GEAR, HELICAL 19T 1
4 |V6001106908 BEARING , BALL 6908 1
5 |V7441203208 SEAL , OIL/D D20328 1
6 |V7051400320 C-RING , HOLE 232 1
7 |Vv6001106204 BEARING , BALL 6204 1
8 16702161012 SHAFT , INPUT 1
9 16702191050 WASHER , 15.2X21X2 1
10 |V6544141813 BEARING , NEEDLE CAGED KT141813 1
NOTE

134 -




FIG

T475NCEU

4WD DRIVE GEAR

H/E

Year/Month

2021-09

T474NC-U-404 [ e

NOTE

-135 -




H/E

Year/Month

FIG 4WD DRIVE GEAR
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 V7441254708 SEAL , OIL/D D254708 1
2 | V7051400470 C-RING , HOLE @47 1
3 |Vv6001106005 BEARING , BALL 6005 1
4 |[16702610042 SHAFT , 4WD DRIVE 1
5 |Vv6802000010 BALL , STEEL 5/16 2
6 |16702610023 4WD GEAR , SPUR 28T 1
7 | V7041400280 C-RING , SHAFT 228 1
8 |Vv6001106204 BEARING , BALL 6204 1
9 13022250030 SPRING , SHIFTER 1
NOTE

- 136 -




/g

FIG MAIN CHANGE GEARS & REVERSE GEARS Year/Month

2021-09

T475NCEU

*NOT SERVICED SEPARATELY

2545-E-405

NOTE

-137 -




H/E

Year/Month

FIG MAIN CHANGE GEARS & REVERSE GEARS
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |Vv6041106305 BEARING , BALL/HLA1 6305HL1 1
2 116702142010 BUSH , 17X25X19 1
3 16702131021 GEAR, HELICAL 42T 1
4 |V7041400400 C-RING , SHAFT @40 2
5 |V6544202612 BEARING , NEEDLE CAGED KT202612 2
6 |16702090021 HUB , 25X51X20 1
7 | 14482092100 SYNCHRONIZER ASSY 1
8 16702131033 GEAR, SPUR/41T 1
9 |V6544283313 BEARING , NEEDLE.ROLLER KT283313 1
10 | 16702130031 WASHER , 27X39X2.8 1
11 16702110013 GEAR, HELICAL 17T 1
12 | 14572220050 GEAR, HELICAL 21T 1
13 | 14572220060 GEAR, HELICAL 24T 1
14 | V7041400350 C-RING , SHAFT @35 2
15 | 14572220020 GEAR, HELICAL 29T 1
16 | V6041106206 BEARING , BALL/HLA1 6206HL1 1
17 |16702200201M METAL , BEARING 1
18 | V6041106305 BEARING , BALL/HLA1 6305HL1 1
19 |V7041400300 C-RING , SHAFT @30 1
20 |12632210020 WASHER , 30X46X05 1
21 112632211040 GEAR, HELICAL 40T 1
23 14522090340 BUSH , 30X35X28.7 1
24 115602080224 COUPLING , 51X72X18 1
25 12412090020 HUB , 30X51X21 1
26 12632210070 GEAR, HELICAL 36T 1
27 112632090340 BUSH(30X35X31.5) 1
28 116702211500 GEAR ASSY , HELICAL 32T 1
28-01]16702210150 GEAR, HELICAL 32T 1
28-02|16702211910 BUSH , 32X34X28 1
29 V7041400500 C-RING , SHAFT @50 2
30 |16492092001 SYNCHRONIZER ASSY 1
31 12632211010 SHAFT , MAIN SHIFTER 1
32 16702211900 GEAR ASSY , HELICAL 28T 1
32-01|16702211020 GEAR, HELICAL 28T 1
32-02| 16702211910 BUSH , 32X34X28 1
33 |15642160041 WASHER , 30X46X3 1
34 |V6041106306 BEARING , BALL/HLA1 6306HL1 1
35 |V7051400720 C-RING , HOLE 72 1
NOTE

-138 -




H/E

FIG SUB CHANGE GEARS vear/Month

2021-09

T475NCEU

*NOT SERVICED SEPARATELY

T474NC-U-406

NOTE

-139 -




H/E

Year/Month

FIG SUB CHANGE GEARS
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |Vv5201010022 PIN , PARALLEL/A 10X22 2
2 |V2173612030 BOLT , HEX/S M12X30 4
3 |Vv6001106207 BEARING , BALL 6207 1
4 14572420021 GEAR, HELICAL 37T 1
5 16702421010 GEAR, 24-11T 1
6 |16702611301 GEAR, SPUR 29-28T ASSY 1
6-01 | 16702611311 GEAR, SPUR 29-28T 1
6-02 | 16702611320 BUSH , 30X32X21 1
7 |Vv6001106305 BEARING , BALL 6305 2
NOTE

- 140 -




FIG

T475NCEU

PINION GEARS

H/E

Year/Month

2021-09

T354-E-407

NOTE

- 141 -




H/E

Year/Month

FIG PINION GEARS
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | V7041400200 C-RING , SHAFT 220 1
2 16702611030 WASHER , 20X30Xx1.0 1
3 | V6041106304 BEARING , BALL/HLA1 6304HL1 1
4 14602130030 WASHER , 20X34X3 1
5 14572412300 GEAR COMP , HELICAL 14T 1
6 |V6544222613 BEARING , NEEDLE CAGED KT222613 2
7 | V7041400280 C-RING , SHAFT 228 1
8 16702410020 HUB , 28X51X59 1
9 14572411022 GEAR, SPUR 29T 1
10 | 14572411010 GEAR, SPUR 42T 1
11 | V6544283327 BEARING , NEEDLE CAGED KT283327 1
12 | 14572410010 WASHER , 28X46X3 1
13 | 16702611011 GEAR, SPUR 25T 1
14 | V7041400300 C-RING , SHAFT @30 1
15 | 16703020040 NUT , M33X1.5 1
16 | V7051400720 C-RING , HOLE @72 1
17 116703180100 SHIM, P/3.0 1
18 16703180110 SHIM, P/0.1 2
19 |V6341130207 BEARING , TAPER-ROLLER 30207J 1
20 |16703180130 SPACER , BEARING 1
21 V6341132207 BEARING , TAPER-ROLLER 32207J 1
23 16703180120 SHIM, P/0.2 2
NOTE

- 142 -




FIG

T475NCEU

P.T.O DRIVE SHAFT

H/E

Year/Month

2021-09

NOTE

- 143 -




/2
Year/Month

FIG P.T.O DRIVE SHAFT
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16702191021 GEAR, HUB PTO 1
2 |Vv6001106005 BEARING , BALL 6005 1
3 16702212000 CLUTCH ASSY, PTO CLUTCH 1
4 (16702171041 SHAFT , PTO CLUTCH 1
5 |V6001106204 BEARING , BALL 6204 2
6 |16702200041 COLLAR , 20X30X08 1
7 | V7051400950 C-RING , HOLE @95 1
8 16702212030 PLATE ASSY 1
9 | 14722212040 SPRING 4
10 | 16342212050 CLUTCH , PLATE 6
11 | 15642212050 CLUTCH , DISK 5
12 | 15642212060 PLATE , RETURN 1
13 | 14722212070 DISC 1
14 | 15642212090 SEAL, C 1
15 | 14722212020 PISTON 1
16 | 14722212090 RING , PISTON 1
17 | 14722212010 CASE 1
18 | 14462162180 SEAL , B 2
19 |V7051400470 C-RING , HOLE @47 1
NOTE

- 144 -




FIG

T475NCEU

P.T.O CHANGE GEARS

H/E

Year/Month

2021-09

NOTE

- 145 -




H/E

Year/Month

FIG P.T.O CHANGE GEARS
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 14211340190 COUPLING 1
2 | V6041106305 BEARING , BALL/HLA1 6305HL1 1
3 | 13212543530 GEAR, SPUR PTO 11 1
4 |V6041106306 BEARING , BALL/HLA1 6306HL1 1
5 14254330180 CAP, 72 1
6 |V7081400100 E-RING 210 2
7 115602231610 BOLT, SET M8X16 1
8 13212540020 STAY , PTO SHIFT 1
9 |16702540011M FORK, PTO 1
10 |Vv6802000010 BALL , STEEL 5/16 1
11 113022250030 SPRING , SHIFTER 1
12 | V7201024010 O-RING, P P10 1
13 | V6041106205 BEARING , BALL/HLA1 6205HL1 1
14 | 13212543500 GEAR ,SPUR( PTO 54T) 1
15 | V7041400350 C-RING , SHAFT @35 1
16 | 14443140041 COLLAR , 35X50X2 1
17 |Vv6001106207 BEARING , BALL 6207 1
18 |79642010080 SHIM, B 2
19 16322730030 SHIM, 0.5 1
20 | V7051400720 C-RING , HOLE @72 1
21 16703140011 SHAFT , PTO 1
22 116322732000 SEAL ASSY, OIL 1
23 16702555102 HOOK SET, RRPTO 1
24 116702542102 HOOK COMP , RR PTO 1
25 16702432201 ARM COMP , RANGE 1
26 | V5801406025 PIN , SPRING 6X25 1
27 V7201024012 O-RING, P P12 1
28 116702230371 PLATE 1
29 | V2173608016 BOLT , HEX/S M8X16 1
30 |16702440070 HUB(13*17*61) 1
31 |16702552103 LEVER COMP , PTO/DOWN 1
32 |{Vv4111600120 WASHER , PLAIN M12 1
33 |Vv4011600120 WASHER , SPRING M12 1
34 |V2013612085 BOLT , HEX M12X85 1
35 [13832552200GB LEVER COMP ,PTO/UPPER 1
36 |16992190102 GRIP, PTO 1
37 |V2013608035 BOLT , HEX 1
38 V3042600080 NUT , HEX/2 M8 1
39 [Vv4111600080 WASHER , PLAIN M8 2
40 |V5601600008 PIN , SNAP 8 2
41 116702553100 ROD, 236 1
47 119027010010 NUT , HEX FINE/2 M10 1
48 V4111600100 WASHER , PLAIN M10 1
NOTE

- 146 -




FIG

T475NCEU

DIFF LOCK

H/E

Year/Month

2021-09

*NOT SERVICED SEPARATELY

T303/353NC-E-410

NOTE

- 147 -




H/E

Year/Month

FIG DIFF LOCK
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16703192205 PEDAL COMP , DIFF LOCK 1
2 |Vv5801406032 PIN , SPRING 6X32 3
3 | V7201024016 O-RING, P P16 1
4 |[13003180152 SHAFT , DIFF LOCK 1
5 |Vv5801408060 PIN , SPRING 8X60 1
6 |V6041106011 BEARING , BALL/HLA1 6011HL1 1
7 116703180161 HUB , DIFFLOCK 1
8 |16703180022M FORK, DIFF LOCK 1
9 |V4111600200 WASHER , PLAIN M20 1
10 | 17973030420 SPRING 1
11 | V2173608016 BOLT , HEX/S M8X16 1
12 | 16703180191 PLATE , STOP 1
13 | V7051400750 RING, C TYPE 75 1
14 16703180511 SHIM, O/0.5 1
15 | 16703180080 SHIM, 0/0.2 6
16 | 16703180090 SHIM, O/0.1 2
17 112633000002 DIFF ASSY , RR 1
18 |13003180013M CASE , DIFF 1
19 13003180060 GEAR, BEVEL 18T(RH) 1
20 | 13003180031 GEAR, BEVEL 18T(LH) 1
21 13003180040 PINION , DIFF 10 2
22 116703180521 WASHER , THRUST 2
23 13003180200 WASHER , PINION THRUST 2
24 113003180070 SHAFT , DIFF PINION 1
25 |V5801405036 PIN , SPRING 5X36 1
26 16703002020 GEAR, BEVEL 52 1
27 | V2173608020 BOLT , HEX/S M8X20 10
28 113003181202 CLUTCH COMP , DIFF LOCK 1
29 V6041106009 BEARING , BALL/HLA1 6009HL1 1
30 |16703002012 PINION , DRIVE 9 1
31 |16703180181 SHIM, O/0.1 2
32 |16703180171 SHIM, O/0.2 2
33 [16703180052M METAL , DIFF CASER 1
34 |V2173610025 BOLT , HEX/S M10X25 4
NOTE

- 148 -




H/E

FIG TRANSMISSION REAR CASE Year/Month

2021-09

T475NCEU

T303/353NC-E-411

NOTE

- 149 -




/2

Year/Month

FIG TRANSMISSION REAR CASE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | 13612400010M CASE , RR TRANSMISSION 1
2 |V3043600120 NUT , HEX/2 M12 4
3 |V4011600120 WASHER , SPRING M12 4
4 V2173612040 BOLT , HEX/S M12X40 8
5 |V2513412045 BOLT, STUD/2 M12X45 2
6 |V5201010022 PIN , PARALLEL/A 10X22 2
7 |V2514412040 BOLT, STUD/2 M12X40 2
10 | 11103062000 GAUGE ASSY , OIL LEVEL 1
12 | 16701015001 PLUG ASSY , DRAIN (MAGNET) 1
13 | 14273170040 CAP , M14 4
NOTE

- 150 -




H/E

FIG REAR AXLE HOUSINGS (1) Year/Month

T475NCEU 2021-09

2538NH-E-412

NOTE

-151 -




/2

Year/Month

FIG REAR AXLE HOUSINGS (1)
2021-09
T475NCEU
EFFECTIVE
KEY NO PART NO DESCRIPTION SPEC QTY |REPAIR DATE REMARKS
1 |V2514410060 BOLT, STUD/2 M10X60 4
2 |V2514410050 BOLT, STUD/2 M10X50 4
3 |Vv4011600100 WASHER , SPRING M10 10
4 V3043600100 NUT , HEX/2 M10 8
5 V2173610060 BOLT , HEX/S M10X60 8
AUUSING , LA RRKAALE SUD
0 12523201000 ﬁSJ?JYDINU RA RRAALE SUD 1
7 112523202000 ASSY ’ 1
8 V2514410028 BOLT, STUD/2 M10X28 4
9 |V5201010022 PIN , PARALLEL/A 10X22 4
10 | V2013610130 BOLT , HEX M10X130 2
11 | V2174610050 BOLT , HEX/S M10X50 10
NOTE

-152 -




H/E

FIG REAR AXLE HOUSINGS (2) Year/Month

T475NCEU 2021-09

2545NC-E-413

NOTE

-153 -




H/E

Year/Month

FIG REAR AXLE HOUSINGS (2)
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |12383200011M HOUSING , RR AXLE 2
2 | V7051400800 C-RING , HOLE 280 2
3 |V6041106208 BEARING , BALL/HLA1 6208HL1 2
4 |V7041400400 C-RING , SHAFT @40 2
5 16703230012 PINION , LH WHEEL 1
6 |12383240020 GEAR , WHEEL 54T 2
7 |V6041106209 BEARING , BALL/HLA1 6209HL1 2
8 12383240050 STOP RING 2
9 |V7051400900 C-RING , HOLE 2
10 | 12383240040 SEAL , SHAFT 2
12 | 12383240010 SHAFT , RR WHEEL 2
14 |Vv6001106210 BEARING , BALL 6210 2
30 |16703230024 PINION , RH WHEEL 1
33 |12383240030 COLLAR , 50X60X238 2
NOTE

- 154 -




H/E

FIG MAIN CHANGE LEVER Year/Month

2021-09

T475NCEU

Q-

@34
@21

9 10 11 12 13

30 13

7 2540NC-E-414

NOTE

- 155 -




/2
Year/Month

FIG MAIN CHANGE LEVER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | 14942230330M METAL , MAIN 1
2 |V5201010022 PIN , PARALLEL/A 10X22 2
3 | V4011600080 WASHER , SPRING M8 4
4 V2013608060 BOLT , HEX 4
5 |14572230320M ARM , CHANGE 1
6 |15602231600 BOLT, SET SEAL LOCK 1
6 |15602231610 BOLT, SET M8X16 1
7 | V7441142508 SEAL , OIL/D D14258 1
8 |V7051400250 C-RING , HOLE @25 1
9 16702244300 ROD COMP , IN CHANGE 1
10 |V5801406025 PIN , SPRING 6X25 1
11 | 16702240060 BUSH , 12X14X08 1
12 16702234300 2Ef|’\:L+Y';I;I CUNIF, VIATN 1
13 | 16702233500 ROD COMP , OUT CHANGE 1
14 | V3002600060 NUT , HEX/1 M6 2
15 | V2173608016 BOLT , HEX/S M8X16 1
16 | 16702230371 PLATE 1
17 116702244202 PIN COMP , MAIN CHANGE 1
18 | 16702240051 BOLT , M6X45 1
19 15603142910 BUSH , 16X18X15 2
20 |16702244105 LEVER COMP , MAIN RANGE 1
21 V3342600100 NUT , HEX FINE/2 M10 1
22 113822442400 GRIP , MAIN CHANGE 1
23 |V6802000010 BALL , STEEL 5/16 2
24 113022250030 SPRING , SHIFTER 2
25 |16702230023M FORK, 1ST/2ND 1
26 | 16702230300 STAY , MAIN SHIFT 1
27 116702230043M FORK , SYNCHRO 1
29 116702232001 ROD SET , MAIN SHIFT 1
30 |V2173608025 BOLT , HEX/S M8X25 2
34 |Vv4111600100 WASHER , PLAIN M10 1
NOTE

- 156 -




H/E

FIG SUB CHANGE LEVER Year/Month

2021-09

T475NCEU

T474NC-U-415

NOTE

- 157 -




H/E

Year/Month

FIG SUB CHANGE LEVER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16702432002 ARM SET, RANGE 1
2 116702432102 HOOK COMP , RANGE 1
3 | 16702432201 ARM COMP , RANGE 1
4 |V5111006036 PIN , TAPER SPLIT 1
5 16702440021 ROD , RANGE 275 1
6 |V5601600008 PIN , SNAP 8 2
7 |V4111600080 WASHER , PLAIN M8 2
8 |Vv4011600120 WASHER , SPRING M12 1
9 |V2013612085 BOLT , HEX 1
10 | 16702440070 HUB(13*17*61) 1
11 | V4111600120 WASHER , PLAIN M12 1
12 | 16702442105 LEVER COMP , RANGE 1
13 | V3342600100 NUT , HEX FINE/2 M10 1
14 | 13832442400 GRIP , CHANGE RANGE 1
15 | V6802000010 BALL , STEEL 5/16 1
16 | 13022250030 SPRING , SHIFTER 1
17 | 16702430010M FORK , RANGE 1
18 |V7081400100 E-RING 210 2
19 16702430022 STAY , RANGE SHIFT 1
20 | V2173608016 BOLT , HEX/S M8X16 1
21 16702230371 PLATE 1
23 |V7201024012 O-RING, P P12 1
24 V4111600100 WASHER , PLAIN M10 1
NOTE

- 158 -




H/E

FIG REVERSE LINK Year/Month

2021-09

T475NCEU

T474NC-U-416

NOTE

- 159 -




H/E

Year/Month

FIG REVERSE LINK
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16702250060 STAY , SHIFTER REVERSE 1
2 |Vv6802000010 BALL , STEEL 5/16 1
3 | 13022250030 SPRING , SHIFTER 1
4 |16702140012M FORK, SHIFTER SHUTTLE 1
5 16702230371 PLATE 1
6 |V2173608016 BOLT , HEX/S M8X16 1
7 16702252000 ARM SET, REVERSE 1
8 |V7201024012 O-RING, P P12 1
9 |V5111006036 PIN , TAPER SPLIT 6X36 1
10 | 16702252500 ARM COMP 1
11 116702252301 HOOK COMP 1
12 | 14256210040 CLAMP , 9 1
NOTE

- 160 -




H/E

FIG REVERSE CHANGE LEVER Year/Month

2021-09

T475NCEU

2540NC-E-417

NOTE

-161 -




H/E

Year/Month

FIG REVERSE CHANGE LEVER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 12622832000GB LEVER COMP , SHUTTLE 1
2 |V7041400140 C-RING , SHAFT 214 1
3 | 14276010030 WASHER , 15X24X2 2
4 14521170040 GRIP,REVERSE 1
6 |12632152000 CABLE ASSY , REVERSE 1
7 | 14322420010 PIN 1
8 |V4111600080 WASHER , PLAIN M8 1
9 V5001920020 PIN , SPLIT 2X20 1
10 |V2173608016 BOLT , HEX/S M8X16 1
11 16702150014 PLATE , SHUTTLE 1
12 | V2183608016 BOLT , HEX/SP M8X16 3
NOTE

-162 -




H/E

FIG 4AWD CHANGE LEVER Year/Month
T475NCEU 2021-09
C
NOTE

- 163 -




/2
Year/Month

FIG 4WD CHANGE LEVER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16703122103 ARM COMP , 4WD 1
2 |V7201024012 O-RING, P P12 1 B
3 16702622103 ARM COMP , 4WD 1
4 (16702230371 PLATE 1
5 |V2173608016 BOLT , HEX/S M8X16 1
6 |V5801406025 PIN , SPRING 6X25 1
7 |V4111600080 WASHER , PLAIN M8 1
8 |Vv5601600008 PIN , SNAP 8 1
9 |14942632110GB LEVER, 4WD 1
10 | 16702190060 GRIP , 4WD 1
11 | V3342600100 NUT , HEX FINE/2 M10 1
NOTE

- 164 -




5. Front Axle PART NO. T5

FIG FRONT AXLE BRACKET
FIG FRONT DIFF. GEARS & SHAFT
FIG FRONT AXLE HOUSING
FIG FRONT GEAR CASE (1)
FIG FRONT GEAR CASE (2)

- 165 -

166
168
170
172
174



Year/Month

2021-09

FRONT AXLE BRACKET

FIG

T475NCEU

NOTE

- 166 -



H/E

Year/Month

FIG FRONT AXLE BRACKET
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 | 10981021000ED FRAME COMP, AXLE 1

2 |15829040220 LABEL , MODEL/EU 1

3 |[Vv5502040093 RIVET , BLIND 4

4 |V2173612040 BOLT , HEX/S M12X40 12

5 14251320150 COUPLING 1

6 |V7041400250 C-RING , SHAFT 1

7 13824100010 SHAFT , DRIVE 1

8 |V7041400250 C-RING , SHAFT 1

9 14251320150 COUPLING 1

10 |V2323606016 BOLT, C/R HEX/SP 1

11 | 13824102300GB COVER COMP , 4WD SHAFT 1

12 | V2183608016 BOLT , HEX/SP M8X16 2

13 | V2173612030 BOLT , HEX/S M12X30 7

14 | 14273170040 CAP , M14 12

NOTE

- 167 -




FIG FRONT DIFF. GEARS & SHAFT

T475NCEU

H/E

Year/Month

2021-09

*NOT SERVICED SEPARATELY

T303/353NC-E-502

NOTE

- 168 -




H/E
FIG FRONT DIFF. GEARS & SHAFT Year/Month
T475NCEU 2021-09
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 V7441256210 SEAL , OIL/D D256210 1
2 16704112001 DIFF ASSY , FF 1
3 16704112010 PINION , BEVEL 8T 1
4 16704112110 GEAR , BEVEL 23T 1
5 16704310031 CASE , FR DIFF 1
6 16704320020 PINION , DIFF(12) 2
7 14273010050 COLLAR , THRUST 2
8 16704310160 GEAR , DIFF SIDE(20) 2
9 16704320050 WASHER , THRUST 2
10 [Vv5801405025 PIN , SPRING 5X25 1
11 (16704110060 SHAFT , DIFF PINION 1
12 |[Vv5801403025 PIN , SPRING 3X25 1
13 [Vv6001106212 BEARING , BALL 6212 1
14 (17994420060 SNAP RING, C TYPE 1
15 [V7051400620 C-RING , HOLE 62 1
16 (14254310080 SHIM , A 1
17 (14152050160 SHIM , B 1
18 (15024320020 BEARING , TAPER ROLLER 2
19 (16704112120 COLLAR 1
20 (14884110090 NUT , M30 1
21 [Vv6001106211 BEARING , BALL 6211 1
22 (16704110121 SHIM 2
NOTE

- 169 -




H/E

FIG FRONT AXLE HOUSING vear/Month

2021-09

T475NCEU

E 3 *NOT SERVICED SEPARATELY

T474-U-503

NOTE

-170 -




H/E

Year/Month

FIG FRONT AXLE HOUSING
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | 14524322000M HOUSING , FRONT AXLE 1
2 112394125100 CAP ASSY, OIL 1
3 | V7811600008 PLUG , SQUARE R1/2 1
4 17994360221 CONNECTOR 1
5 119021024300 HOSE . 530 1
6 |17131049210 HOSE CLIP 11 1
7 116704362201 METAL ASSY , PIVOT 1
7-01 | 16704362211M METAL , PIVOT RR 1
7-02 | 16704362221 BUSH , 75X80X30 1
7-03 | V7631500000 NIPPLE , GREASE/B-PT 1
10 |V2004616050 BOLT , HEX M16X50 2
11 | V4011600160 WASHER , SPRING M16 2
12 | V7201035040 O-RING, P P40 1
13 | V7211031080 O-RING, G G80 1
14 | 16704310040 SPACER, R 1
15 | 16704332101 METAL ASSY , PIVOT 1
15-01|16704332111M METAL , PIVOT FR 1
15-02| 16704332220 BUSH , 50X55X20 1
15-03| V7631500000 NIPPLE , GREASE/B-PT 1
18 | 16704020020 SPACER (F) 1
19 |V7211031055 O-RING, G G55 1
20 |V2014616050 BOLT , HEX M16X50 1
21 V3052600160 NUT , HEX/3 M16 1
22 114444120090 WASHER , SEAL 1
23 | V2173612040 BOLT , HEX/S M12X40 4
24 114051060030 WASHER 2

NOTE

-171 -




H/E

FIG FRONT GEAR CASE (1) vear/Month

2021-09

T475NCEU

T303/353NC-E-504

NOTE

-172 -




H/E

Year/Month

FIG FRONT GEAR CASE (1)
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |16704340010M CASE , FINAL DRIVE(A) 2

2 | 16704340020 GEAR, BEVEL 9 2

3 |V6041106208 BEARING , BALL/HLA1 6208HL1 2
4 |V5201012020 PIN , PARALLEL/A 12X20 4
5 |V2024614040 BOLT , HEX FINE M14X40 10
6 |Vv4011600140 WASHER , SPRING M14 10
7 | 16704340030 GEAR, BEVEL 16 2
8 |Vv6001106207 BEARING , BALL 6207 2
9 16704130010 SHAFT , 480 1

10 | 16704130020 SHAFT , 296 1

11 | V7051400800 C-RING , HOLE 80 2
12 | 16704320030 COLLAR , 68X80X2 2
13 | V7231020110 O-RING, S $110 2
14 | 16704130080 HOUSING , SEAL 2
15 | 16704340040 SEAL ASSY 2
16 | V6001106014 BEARING , BALL 6014 2
17 | V7231020115 O-RING S115 2
18 |V7051400950 C-RING , HOLE 95 2
19 |Vv6001106012 BEARING , BALL 6012 2
20 | V7041400600 C-RING , SHAFT 60 2

NOTE

-173 -




H/E

FIG FRONT GEAR CASE (2) vear/Month

T475NCEU 2021-09

T474-U-505

NOTE

174 -




H/E

Year/Month

FIG FRONT GEAR CASE (2)
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |13824342100M CASE , RH FINAL DRIVE(B) 1

2 | 13824342000M CASE , LH FINAL DRIVE(B) 1

3 | 16704130050 SHAFT 2

4 |[16704130100 GEAR, BEVEL 11 2

5 |V6041106308 BEARING , BALL/HLA1 6308 2
6 |16704330180 CAP, 90 2
7 | V7811600006 PLUG , SQUARE R3/8 4
8 16704130060 SHIM , 75X90X2 2
9 |V7051400900 C-RING , HOLE 90 2
10 |V2014612030 BOLT , HEX M12X30 2
11 | V3042600120 NUT , HEX/2 M12 2
12 | 16704340080 GEAR, BEVEL 41 2
13 | V7041400500 C-RING , SHAFT 50 2
14 | 16004340040 SEAL 2
15 | V6041106208 BEARING , BALL/HLA1 6208HL1 2
16 | V6001106210 BEARING , BALL 6210 2
17 | 16704340130M COVER , WHEEL SHAFT 2
18 | 16704340150 ORING 2
19 | V2173608025 BOLT , HEX/S M8X25 20
20 |16704340070 SHAFT , WHEEL 2
21 16709510080 WASHER , 50X60X2 2
21 16709510081 WASHER , 50X67X2 2

NOTE

-175 -




6. Hydraulic/3P-Link PART NO. T6

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

GEAR PUMP
CYLINDER CASE

LIFT ARM

CYLINDER

POSITION LINK (1)
POSITION LINK (2)
CONTROL VALVE
POSITION LEVER
HYDRAULIC PIPE (1)
HYDRAULIC PIPE (2)
EXTERIOR HYD. VALVE
3-POINT LINK

HITCH & COVER
EXTERIOR POSITION LEVER

- 176 -

177
179
181
183
185
187
189
191
193
196
198
200
203
205



21
=

Hy
Year/Month

2021-09

GEAR PUMP

FIG

T475NCEU

NOTE

-177 -



H/E

Year/Month

FIG GEAR PUMP
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13875103100 PUMP(13X7.2CC) ASSY, GEAR 1
2 | 14045030060 PACKING , OIL PUMP 1
3 |V2183608040 BOLT , HEX/SP M8X40 1
4 |V2013608170 BOLT , HEX M8X170 2
5 |Vv4011600080 WASHER , SPRING M8 3
6 |V4111600080 WASHER , PLAIN M8 4
7 |V3042600080 NUT , HEX/2 M8 1
NOTE

-178 -




FIG

T475NCEU

CYLINDER CASE

H/E

Year/Month

2021-09

T303/353NC-E-602

NOTE

-179 -




H/E

Year/Month

FIG CYLINDER CASE
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16705010016M CASE , CYLINDER 1
1 |16705010017M CASE , CYLINDER 1
2 | V2173608045 BOLT , HEX/S M8X45 6
3 | V2173610030 BOLT , HEX/S M10X30 10
4 |V5201010022 PIN , PARALLEL/A 10X22 2
5 17995010081 M \L;;;)I\(/T:K , VIATIN CUNTRUL 1
6 | 17995050090 BUSH , 50X55X40 2
7 |V7212031050 O-RING, G G50 2
8 16705010110 RING 2
9 17994360221 CONNECTOR 1
10 | 17131049210 HOSE CLIP 11 1
11 119021024300 HOSE . 530 1
12 | V7801000002 PLUG , HEX-SOCKET R1/8 6
13 | 37371720090 CLAMP , W/HARNESS 1
14 | 15184322500 CAP ASSY, OIL 1
NOTE

- 180 -




H/E

FIG LIFT ARM Year/Month

T475NCEU 2021-09

FIG. 602-00D

T303/353NC-E-603

NOTE

-181 -




H/E

Year/Month

FIG LIFT ARM
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16705020012M LIFT SHAFT 1
2 |16705020020M LIFT , CRANK 1
3 | 17995020030 PLATE 1
4 |V2173608016 BOLT , HEX/S M8X16 1
5 |16705022100M ARM ASSY , LIFT 1
6 |16705022100M ARM ASSY , LIFT 1
7 | V7041400450 C-RING , SHAFT 45 2
NOTE

-182 -




FIG

T475NCEU

CYLINDER

H/E

Year/Month

2021-09

..........

T303/353NC-E-604

NOTE

-183 -




H/E

Year/Month

FIG CYLINDER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |16705022300 CYLINDER COMP 1

2 |V7201024014 O-RING, P P14 1

3 | V7201057070 O-RING, P P70 2

4 |16705050060 RING 2

5 |16705030050M PISTON , HYD 1

5 |11105030051M PISTON , HYD 1

6 | 17995031000 ROD ASSY , PISTON 1
6-01 | 17995030061M ROD, PISTON 1
6-02 | 17995030070 BUSH 1
8 |V2024612050 BOLT , HEX FINE M12X50 3

9 |Vv4011600120 WASHER , SPRING M12 3
10 |V2173608016 BOLT , HEX/S M8X16 1

11 | 17995031500 PIN COMP , HYD 1
12 | 15640040001 VALVE , SUB FLOW CONTROL 1
13 [K2310040070 SEAL , DUST DKI11217 1
14 | V7201124022 O-RING, P P22 1
15 | V7201124016 O-RING, P P16 1
16 | 15605070070 KNOB , SLOW RETURN 1
17 | V1112606040 SCREW , C/R PAN M6X40 1
18 |V4011600060 WASHER , SPRING M6 1
19 |V3042600100 NUT , HEX/2 M10 1
20 |16705030030 SHAFT , SLOW RETURN(76) 1

NOTE

- 184 -




H/E

FIG POSITION LINK (1) Year/Month

2021-09

T475NCEU

T303/353NC-E-605

NOTE

-185 -




H/E

Year/Month

FIG POSITION LINK (1)
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16705022200 CLEVIS COMP 1
2 | V2013608050 BOLT , HEX MB8X50 1
3 [V3043600080 NUT , HEX/2 M8 3
4 |V7081400060 E-RING 6 4
5 17995041100 LINK COMP , VALVE 1
6 | 17995040121 SPRING 1
7 | 17995040130 ROLLER 1
8 | 17995041400 ARM, COMP, LINK 1
9 17995040150 LINK, CRANK LIFT 1
10 | 17995040160 PIN, LINK 1
11 | 17995040170 WASHER , LOCK 1
12 | 17995040131 ROLLER 1
NOTE

- 186 -




/2
FIG POSITION LINK (2) Year/Month
T475NCEU 202109
6

2
6

[
(G

6

4

T303/353NC-E-606

NOTE

- 187 -




H/E

FIG POSITION LINK (2) YearMonth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 16705011201 SHAFT , COMP , POSITION 1
2 |V7201019009 O-RING, P P9 2
3 | 17995060050 LINK COMP , B 1
4 |V7081400060 E-RING 6 3
5 16705010030 SHAFT , DRAFT 1
6 |V7081400090 E-RING 8 4
7 | 17995060061 LINK 1
NOTE

- 188 -




H/E

FIG CONTROL VALVE Year/Month

2021-09

T475NCEU

1
i
i
% % 6 T303/353NC-E-607

NOTE

- 189 -




H/E

FIG CONTROL VALVE YearMonth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 17995050100 VALVE ASSY , MAIN CONTROL 1
2 | 16700070000 VALVE ASSY , RELIEF 1
3 | V2173608045 BOLT , HEX/S M8X45 3
4 |16705060060 UNION 2
5 16705062400 PIPE , CYLINDER COMP 1
6 |V7811600006 PLUG , SQUARE R3/8 1
NOTE

-190 -




H/E

FIG POSITION LEVER Year/Month

2021-09

T475NCEU

T303/353NC-E-608

NOTE

-191 -




H/E
FIG POSITION LEVER YearMonth
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 15605110054 GRIP , 3X17X97 1
2 |V7081400120 E-RING 12 1
3 | V7081400080 E-RING 8 2
4 13835062200 LEVER COMP , POSITION 1
4 13835062201 LEVER COMP , POSITION 1
5 16705060051 PIN , POSITION 1
6 |16705060010 JOINT POSITION 1
7 | V3043600100 NUT , HEX/2 M10 4
8 |16705060030 BOLT, SUPPORT2 1
9 16705060020 BOLT, SUPPORT1 2
10 |Vv4011600100 WASHER , SPRING M10 3
11 17995070170 PLATE , D 1
12 | 17995070180 SPRING 1
13 | V7081400090 E-RING 8 1
14 | 17995070200 PLATE , A 1
15 | 17995070211 PLATE , FRICTION 2
15 13835070210 PLATE , FRICTION 2
16 | 16705062301 ARM, COMP , POSITION 1
17 17995070270 BUSH , 16X18X33 1
18 | 15603160025 TUBE , STRAIGHT 80 1
19 | V1122605012 SCREW , C/R FLAT M5X12 1
NOTE

-192 -




FIG

T475NCEU

HYDRAULIC PIPE (1)

H/E
Year/Month

2021-09

NOTE

-193 -




H/E

Year/Month

FIG HYDRAULIC PIPE (1)
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
2 118027090400 BAND CLAMP 40 EMBO TYPE 2
6 |13835412102GB PIPE COMP , LOADER P 1
7 |13835412202GB PIPE COMP , LOADER T 1
8 13835152330 HOSE ASSY , HYD 1400 1
9 13875410082 BOLT, EYE JOINT(PF1/2) 2
10 | 19557753010 BONDED SEAL , PF1/2 4
1117405100011 HOSE 1
12 | 14835182001 VALVE ASSY , PTO 1
12-01| 14725182101 VALVE , PTO 1
12-02| 15640090001 VALVE ASSY , RELIEF 1
12-03| 14725182210 SOLENOID COIL 1
13 | 14444080062 CONNECTOR 1
14 | 17407362300 ELBOW , PF3/8 PF1/2 1
15 | 16705100100 ELBOW UNIT , PF 3/8XM16 1
16 | 16705104201 PIPE COMP , PTO 1
17 14945104702 PIPE COMP , RR DELIVERY 1
18 |Vv4011600080 WASHER , SPRING M8 3
19 |V2013608090 BOLT , HEX M8X90 3
20 |16995304000 UNION , O-RING 1
21 16705105000 FILTER ASSY , SUCTION 1
23 |V7211031045 O-RING, G G45 1
24 V2183610025 BOLT , HEX/SP M10X25 2
25 16995304000 UNION , O-RING 1
26 | 14944050100 ELBOW PF3/8XM16 ,45 1
28 13267060022 PLUG, DRAIN 1
32 |V2173608016 BOLT , HEX/S M8X16 2
33 [13835413101GB BRACKET COMP , LOADER 1
33 [13815256100GB BRACKET COMP , LOADER 1
35 |12924070010 HOSE ASSY , HYD 550 1
36 |13825152200 HOSE ASSY , HYD 570 1
38 |V2173608085 BOLT , HEX/S M8X85 2
39 |Vv4111600080 WASHER , PLAIN M8 4
40 [V3042600080 NUT , HEX/2 M8 2
41 113807753001 VALVE SUB , LOADER 1
41 113805252000 VALVE SUB , LOADER 1
42 [13807752003 CoabER. R 1
43 13835163000 FILTER ASSY , LINE 1
44 13877752100 LOADER VALVE ASSY 1
45 13805252210 JOYSTIC CABLE ASSY(760) 1
45 13807752400 JOYSTIC CABLE ASSY(770) 1
46 | 13805252220 JOYSTIC CABLE ASSY(810) 1
46 | 13827752300 JOYSTIC CABLE ASSY(790) 1
47 113817752200 LEVER ASSY , JOYSTICK 1
48 13835163100 UNION , HOUSING 1
49 V7201135024 ORING .P 1
NOTE

194 -




H/E

FIG HYDRAULIC PIPE (1) Year/Month
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
50 [13835163200 FILTER COMP, LINE 1
59 [13815253000 LEVER SUB , JOYSTICK 1
60 |11815252240 SPOOL JOINT 2
61 |11815252250 SPOOL CONNECT PIN 2
62 |11815252260 PIN,R 2
63 |13815256200GB COVER, LOADER VV 1
64 |V2183606016 BOLT , HEX/SP 2
NOTE

-195 -




FIG

T475NCEU

HYDRAULIC PIPE (2)

H/E

Year/Month

2021-09

NOTE

- 196 -




H/E

Year/Month

FIG HYDRAULIC PIPE (2)
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13805102401GB PIPE COMP , PUMP SUCTION 1
2 | V7231020026 O-RING, S 1
4 |V2173608050 BOLT . HEX/S MB8X50 2
5 18027090400 BAND CLAMP 40 EMBO TYPE 2
6 |15605150031 HOSE , 100 1
7 |13835104801GB PIPE COMP , SUCTION 1
8 V2183608020 BOLT , HEX/SP M8X20 1
9 V2183610020 BOLT , HEX/SP M10X20 1
10 |36313530021 ADAPTER , HIGH-PRESSURE 1
11 | 13805104101GB PIPE COMP , FR MAIN 1
12 | V7201124020 O-RING, P 1
13 | V2113606025 BOLT, HEX/S M6X25 3
14 | V2173608016 BOLT , HEX/S M8X16 1
15 |13831412600GB BRACKET COMP , FILTER 1
NOTE

-197 -




H/E

FIG EXTERIOR HYD. VALVE B

2021-09

T475NCEU

T474-U-611

NOTE

-198 -




H/E

Year/Month

FIG EXTERIOR HYD. VALVE
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS
DATE
VALVE , CATERIUR TTD \LI")
1 13815082000 SlJR ASSY 1
2 17995080970M COVER , EXTERIOR HYD 1
VALVE , AUA EATERIUR
3 17995080951 DETENT 1
4 V3043600100 NUT , HEX/2 M10 2
5 17407362300 ELBOW , PF3/8 PF1/2 1
6 16995152360 COUPLING, 1/2 2
7 17995080201 UNION , 1/2 2
8 13305080890 BOLT, STUD 90 2
9 V4011600100 WASHER , SPRING M10 2
10 | 16705125201 LEVER COMP , AUX2 1
11 V2173608025 BOLT , HEX/S M8X25 1
12 14445070030 GRIP, LEVER 1
NOTE

- 199 -




/2
FIG 3-POINT LINK Year/Month
T475NCEU 2021-09
142 14-06
2508 4%

1403 AL g 14-07
23-03 23-07

> 14-02

14-08 14-04
23-08 23-04

NOTE

- 200 -




H/E

Year/Month

FIG 3-POINT LINK
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16703172002GB BRACKET COMP , TOP LINK 1
2 |V4011600140 WASHER , SPRING M14 4
3 | V3043600140 NUT , HEX/2 M14 2
4 |V2014614035 BOLT , HEX 2
5 V2514414030 BOLT, STUD/2 M14X30 2
7 110525142500 CHAIN ASSY , CHECK 2
7-01 | 10525142520 BAR COMP, CHECK 2
7-02 | 10525142510 SOCKET COMP , CHECK 2
7-03 | 16705142520 SHACKLE , CHECK CHAIN 2
7-04 | 17705254200 PIN M14 2
9 79636110030 PIN , 12X48 2
10 | 16735240060 Spring 2
12 | V4011600160 WASHER , SPRING M16 2
13 | V3013600160 NUT , HEX/2 M16 2
14 | 10525262300GB LINK ASSY, LH LOWER 1
14-01| 10525262310 LINK SUB, LOWER LH/FR 1
14-02| 10525262320 LINK SUB , LOWER LH/RR 1
14-03| 15155262330 SPRING , EXTENSION 1
14-04| 15155262340 PIN , 22X56 1
14-05| V4111600220 WASHER , PLAIN M22 1
14-06| V5001940035 PIN , SPLIT 4X35 1
14-07| 15155262350 GRIP 1
14-08| 15155262360 PIN , SPRING 1
15 |10525243000GB ROD ASSY, LIFT 1
16 | 15605260014 PIN , 16X51 2
17 | V4111600160 WASHER , PLAIN M16 2
18 |V5601600160 PIN , SNAP 2
19 12385142200 PIN COMP , LH 2
20 |V2173612030 BOLT , HEX/S M12X30 4
21 16735243500 PIN 2
22 116735240060 Spring 2
23 |10525262200GB LINK ASSY , RH LOWER 1
23-01]10525262210 LINK SUB, LOWER RH/FR 1
23-02| 10525262220 LINK SUB , LOWER RH/RR 1
23-03| 15155262330 SPRING , EXTENSION 1
23-04 15155262340 PIN , 22X56 1
23-05|V4111600220 WASHER , PLAIN M22 1
23-06|V5001940035 PIN , SPLIT 4X35 1
23-07| 15155262350 GRIP 1
23-08| 15155262360 PIN , SPRING 1
24 110525244000GB ROD ASSY , RH LIFT 1
24-01110525145200 FORK COMP , LOW 1
24-02|16705145100 SLIP COMP 1
24-03| 10525145300 FORK COMP , UPR 1
24-04 (V3023600220 NUT , HEX/3 1
NOTE

-201 -




H/E

Year/Month

FIG 3-POINT LINK
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
25 15605250030 BAND , 470 1
26 |16505245501GB LINK ASSY, TOP LINK 1
26-01| 16505245510 LINK COMP , RH TOP LINK 1
26-02| 16505245520 LINK COMP , LH TOP LINK 1
26-03| 14555140251 TURNBUCKLE COMP 1
26-04 | 16505245530 NUT , HEX 1
26-05| 15645220020 PIN , 19X95 1
26-06| 15645220011 PIN , 19X86 1
26-07| 14445140051 PIN, 19 3
27 112385142300 PIN COMP , RH 1
31 [13017020040GB PLATE , W/O ROPS 2
NOTE

- 202 -




2l
=

Hy
Year/Month

2021-09

HITCH & COVER

FIG

T475NCEU

Forward

T393NC-E-613

NOTE

- 203 -



/2
Year/Month

FIG HITCH & COVER
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 14443140091 CAP , PTO SHAFT 1
2 |V2183608016 BOLT , HEX/SP M8X16 2
3 |13605200012GB COVER, SHIELD 1
4 |V2173608016 BOLT , HEX/S M8X16 4
5 |16703172201GB BRACKET COMP , DRAWBAR 1
6 |V4011600140 WASHER , SPRING M14 6
7 |V2013614035 BOLT , HEX M14X35 4
8 |V2514414030 BOLT, STUD/2 M14X30 2
9 |13602470010GB LINK , DRAW BAR 1
10 |13602470020GB LINK', HITCH 1
11 | 15062470050 PIN , DRAW BAR 1
12 | 14215020020 PIN, LINK 1
13 | V2003616070 BOLT , HEX M16X70 2
14 115189240160 NUT , NYLON , M16 2
15 | S0973063031 PIN ASSY 1
16 | 15252470010 RUBBER , CUSHION 1
17 | V2013610030 BOLT , HEX M10X30 1
18 |V3043600100 NUT , HEX/2 M10 1
19 |V3043600140 NUT , HEX/2 M14 2
NOTE

- 204 -




H/E

FIG EXTERIOR POSITION LEVER vear/Month

T475NCEU S

NOTE

- 205 -




H/E

Year/Month

FIG EXTERIOR POSITION LEVER
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS
DATE
1 13871120090 GRIP , EXTERIOR POSITION 1
LEVER CUNF , EATERTUR
2 13812872200GB POSITION 1
3 15602870024 BUSH , 16X24X15 2
4 36212110030 WASHER , TENSION ARM 1
5 V7041400160 C-RING , SHAFT 1
CABDBLE ASSY , EATERNAL
6 18025070702 POSITION 1
7 14322420010 PIN 2
8 V5001925020 PIN D2.5x20 2
9 V4111600080 WASHER , PLAIN M8 3
10 |V4011600080 WASHER , SPRING M8 2
11 V3042600080 NUT , HEX/2 M8 2
BRAURET COUNF , EAT
12 113815070601GB POSITION 1
NOTE

- 206 -




7. Sheet Metal & Cabin PART NO. T7

FIG HOOD FRAME 208
FIG HOOD 211
FIG EXTENSION COVER 214
FIG FENDER & REAR FRAME 216
FIG DASHPANEL 219
FIG FLOOR PANEL 221
FIG SEAT 223
FIG FRONT & REAR MOUNTING 225

FIG ROPS 227

- 207 -



FIG

T475NCEU

HOOD FRAME

H/E

Year/Month

2021-09

NOTE

- 208 -




/2
Year/Month

FIG HOOD FRAME
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13831031100GB FRAME COMP , FRONT 1
2 |V2183608020 BOLT , HEX/SP M8X20 2
3 |13831811400GB BRACKET , BATTERY FIX 1
4 |V2183608020 BOLT , HEX/SP M8X20 1
5 |13831613200GB BRACKET COMP , RELAY 1
6 |V2183608020 BOLT , HEX/SP M8X20 4
7 113831030700 INSULATOR , B 1
8 13831030800 INSULATOR , C 1
9 |V3013600060 NUT .HEX NORMAL /2 M6 2
10 |V2123606016 BOLT , HEX/SP M6X16 2
13 | V2183606016 BOLT , HEX/SP M6X16 2
14 |13831613400GB BRACKET , FUSE 1
15 | V2323606020 BOLT, C/R HEX/SP 1
16 | 10986024300 ROD COMP, OPEN 1
17 | V5001925020 PIN D2.5x20 1
18 | V4111600060 WASHER , PLAIN M6 1
19 | 14143120020 SPRING , TENSION 53 1
19 11106020010 SPRING , TENSION 40 1
20 11106024210 STAY , HOOD B 1
21 | V2183608020 BOLT , HEX/SP M8X20 2
22 111106024100 STAY COMP , HOOD A 1
23 | V4111600060 WASHER , PLAIN M6 1
24 113831052200GB BRACKET COMP , COVER 1
25 113151112011 INSULATOR , 40X70 1
26 | 13831030500 INSULATE , GRILL PLATE 1
27 V2183608016 BOLT , HEX/SP M8X16 4
28 |110981052100GB PLATE COMP , GRILL 1
29 13831030600 INSULATOR , A 1
30 |V2173610055 BOLT , HEX/S M10X55 1
31 |Vv3042600100 NUT , HEX/2 M10 3
32 |V2183610025 BOLT , HEX/SP M10X25 1
33 [13801712100GB STAND COMP 1
34 |V2183608025 BOLT , HEX/SP M8X25 1
35 [13831811200GB STRUT BAR 1
36 |V2183608020 BOLT , HEX/SP M8X20 2
37 [13831811100GB E/G REAR SUPPORTER 1
38 |V2173608025 BOLT , HEX/S M8X25 2
39 V3042600080 NUT , HEX/2 M8 2
40 |V2513408025 BOLT, STUD/2 2
41 | V4011600080 WASHER , SPRING M8 2
42 13831811300 SPACER 2
43 | V4111600060 WASHER , PLAIN M6 2
44 V2113606040 BOLT, HEX/S M6X40 2
45 14441010161 CLAMP , RADIATOR HOSE 1
46 | 14256210040 CLAMP , 9 1
NOTE

- 209 -




H/E
FIG HOOD FRAME vear/Month
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
47 V2183608016 BOLT , HEX/SP M8X16 1
49 |13831613500GB FUSE COVER 1
50 |16991600090 PROTECTOR, 70 1
51 ]12396510210 CAP , RUBBER 30 1
NOTE

-210 -



H/E

FIG HOOD Year/Month

T475NCEU 2021-09

30

NOTE

-211 -




/2
Year/Month

FIG HOOD
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | 17406203301SR COVER COMP, SIDE/LH 1
1 | 17406203302SR COVER COMP , SIDE/LH 1
2 | 17406203200GB GRILLE COMP 1
3 | 17406203401SR COVER COMP , SIDE/RH 1
3 | 17406203402SR COVER COMP , SIDE/RH 1
4 |17406203500GB NET , UPR/LH 1
5 |17406203600GB NET, LOW/LH 1
6 | 14446010150 WASHER , NET 22
7 |V3501600060 NUT, PUSH-ON SPRING 22
8 |17406203700GB NET , UPR/RH 1
9 |17406203800GB NET , LOW/RH 1
10 |18366202500GB PIN COMP , HOOD LOCK 1
11 | V2183608020 BOLT , HEX/SP M8X20 13
12 | 13836202300GB FRAME COMP , FR 1
14 | V1122608040 SCREW , C/R FLAT 4
15 |17406202700GB FRAME COMP , HOOD/RR 1
15 |11866202700GB FRAME COMP , HOOD/RR 1
16 | V1122608016 SCREW , C/R FLAT 4
17 |17406203101SR HOOD COMP 1
17 |17406203102SR HOOD COMP 1
18 35605033020 WASHER , WIRE WITHDRAWAL 12
19 | 37371720090 CLAMP , W/HARNESS 6
20 |Vv3802600060 NUT , HEX FLANGE 16
21 |17406203010GB PLATE , UPR/SIDE 4
21 |17406203011GB PLATE , UPR/SIDE 4
22 V2123606016 BOLT , HEX /SP M6X16 8
23 |17406203020GB PLATE , MID/SIDE 2
26 | V2123606025 BOLT , HEX/SP M6X25 2
27 17406525001 HEAD LAMP ASSY , RH 1
28 17406524001 HEAD LAMP ASSY , LH 1
29 |36108010080 aEEDmCoa T 2
30 |17406203900 INSULATOR , HOOD 1
31 |19027210060 NUT , NYLON , M6 6
34 |19959010010 EMBLEM 1
34 119959010011 EMBLEM 1
34 |17406212000 EMBLEM ASSY , V5 1
35 |V4111600060 WASHER , PLAIN M6 2
37 |Vv4111600080 WASHER , PLAIN M8 1
38 |13016202060 PIN , HOOD 1
39 |V5001925020 PIN D2.5x20 1
40 |13836202800GB PLATE COMP , HOOD HINGE 1
41 113836202420 INSULATOR , SIDE RR/LH 1
42 113836202410 INSULATOR , HOOD 1
43 | 17406202901 GAS SPRING , HOOD 2
44 V3802600080 NUT , HEX FLANGE M8 4
NOTE

-212 -




H/E

Year/Month

FIG HOOD
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
45 |13836202500GB SUPPORT COMP , LH/SIDE 1
46 |13836202600GB SUPPORT COMP , RH/SIDE 1
47 113836202440 INSULATOR , HOOD 1
49 V1122608020 SCREW , C/R FLAT 4
50 |13836202430 INSULATOR , RH/HOOD 1
INSULATUR' ASSY,
51 ]13836015401 LUPPER/MOOD 1
54 |18366017300GB BRACKET COMP , FR/HOOD 1
55 |V2183608025 BOLT , HEX/SP M8X25 2
56 |13836202450 TOOTHED LOCK WASHER 12

NOTE

-213 -




FIG

T475NCEU

EXTENSION COVER

/2
Year/Month

2021-09

NOTE

- 214 -




/2
Year/Month

FIG EXTENSION COVER
T475NCEU 2021-09
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 [13836204100SR | ormoon 1
2 13836204310SR EXTENSION COVER , LH/HOOD 1
3 35605033020 WASHER , WIRE WITHDRAWAL 6
4 |1Vv3802600060 NUT , HEX FLANGE M6 4
5 [13836204410SR |ghiunaon 1
6 13836204510SR CAP , BOLT/M6 8
7 V2193606025 BOLT , HEX/SPL M6X25 8
8 V3042600100 NUT , HEX/2 M10 4
9 (V4011600100 WASHER , SPRING M10 4
10 [13836022200GB FRAME COMP , MID/HOOD 1
11 V2183610035 BOLT , HEX/SP M10X35 2
12 [13836022100GB BRKT COMP , FIXED/DASH 1
13 (13016020010 BOLT,FIX 2
14 (13377210020 WASHER , 11X24X3 2
15 (13012060070 RUBBER ,8.5X30X5 4
16 |[V2514410030 BOLT, STUD/2 2
17 |{Vv4011600100 WASHER , SPRING M10 2
18 [Vv4111600100 WASHER , PLAIN M10 2
NOTE

-215 -




/2
Year/Month

2021-09

FENDER & REAR FRAME

FIG

T475NCEU

NOTE

-216 -



H/E

Year/Month

FIG FENDER & REAR FRAME
T475NCEU 2021-09
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 [14726063502SR  |FENDER COMP, LH 1
2 [12656060041SR  |FENDER, LH 1
3 [v2193606016 BOLT , HEX/SPL M6X16 12
4 [v2123606012 BOLT, HEX /SP M6X12 14
5 [16606070031 CAP,9 10
6 |14726071101 GRIP COMP 1
7 35602010150 WASHER , BIND SHAFT 2
8 [v4011600080 WASHER , SPRING M8 2
9 |[Vv3042600080 NUT , HEX/2 M8 2
10 [14726063602SR | FENDER COMP , RH 1
11 [10526060021SR | FENDER , RH MUD GUIDE 1
12 [13016060030 COVER, RH RR LAMP 1
13 [ Vv2183608020 BOLT , HEX/SP Mgx20 8
14 | Vv4011600080 WASHER , SPRING M8 4
15 | V3042600080 NUT , HEX/2 M8 4
16 |16707035403SR | FRAME COMP , RR FUEL TANK 1
17 [14885251100 HOOK , TOPLINK 1
18 V5001920015 PIN, SPLIT 2X15 1
19 |Vv4111600060 WASHER , PLAIN M6 1
20 [14256210040 CLAMP , 9 1
21 [Vv2123606012 BOLT, HEX /SP M6X12 1
24 V2173612040 BOLT, HEX/S 2
25 [Vv2173612035 BOLT, HEX/S 2
26 |Vv4111600120 WASHER , PLAIN 4
27 [36217020030 WASHER , PULLEY 4
28 [V3043600120 NUT , HEX/2 4
29 [14326510210 CAP , RUBBER 20 2
30 [V2183608020 BOLT , HEX/SP Mgx20 2
31 [Vv2183608020 BOLT , HEX/SP Mgx20 1
32 V3042600080 NUT , HEX/2 M8 1
33 (14256210040 CLAMP , 9 1
34 [Vv2183608035 BOLT , HEX/SP Mex35 2
35 [14777036302SR  |COVER COMP , TANK 1
35 [14777036303SR  |COVER COMP , TANK 1
38 [V2193606020 BOLT , HEX/SPL 12
39 (13016061300 FIX PLATE , RR LAMP 2
40 (13367023400 LAMP ASSY , STOP 2
41 14527023300 COMBINATION 2
42 (16606510210 CAP , RUBBER 30 4
44 13016060020 COVER ,LH RR LAMP 1
45 [14886562000 LAMP ASSY , POSITION 2
51 [13016062000GB || xibcover | 1
52 [13016063000GB || rtiocaver | 1
53 [11336640101SR |y oeR 1
54 35602010150 WASHER , BIND SHAFT 2
NOTE

-217 -




H/E

Year/Month

FIG FENDER & REAR FRAME
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
55 V3802600080 NUT , HEX FLANGE M8

56 |10536082120NG

CUP HOLDER , A

57 V1122605012

SCREW , C/R FLAT

58 |10037018500

SOCKET ASSY , POWER

63 |13607010012GB

NUMBER PLATE

64 |V2183608016

BOLT , HEX/SP M8X16

65 |13015300010

COVER, JOYSTICK

66 |V2193606016

BOLT , HEX/SPL

67 |13015302200SR

BRACKET COMP , JOYSTICK

68 |10966642200GB

BRACKET COMP, LH/LAMP

69 |10966641100GB

BRACKET COMP, RH/LAMP

alalalalalnplalalpdlald

NOTE

-218 -




/2
Year/Month

2021-09

DASHPANEL

FIG

T475NCEU

NOTE

-219 -



H/E

Year/Month

FIG DASHPANEL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 | 10966302000GB PANEL COMP , DASH 1
2 | 14946300021 INSULATOR , DASH PANEL 1
3 | 14216020051 RUBBER , CUSHION B 3
4 14326160020 RUBBER , CUSHION 2
5 16606300021 CAP , 4WD 1
6 |16996300200 INSULATOR 1
7 116996300210 INSULATOR 1
8 |16756300010 BOOT , STEERING HOSE 1
9 12516302200 LEVER COMP , THROTTLE 1
10 | 14141170050 LINING , 13X50X3 1
11 | V4111600100 WASHER , PLAIN M10 2
12 | 14527060010 WASHER , JERBSI SPRING/10 2
13 | V3342600100 NUT , HEX FINE/2 2
14 | V3043600080 NUT , HEX/2 2
16 | 13831162200 CABLE(HAND THROTTLE)ASSY 1
17 | V4111600060 WASHER , PLAIN M6 1
18 |Vv5001920020 PIN , SPLIT 2X20 1
23 119027553020 GROMMET , CABLE/D10 1
29 V2173608020 BOLT , HEX/S 2
30 |12386400011 LABEL , SEAL CLUTCH 1
33 36707030080 BUSH , 20X23X20 2
34 |16606510210 CAP , RUBBER 30 2
35 |V2183608020 BOLT , HEX/SP M8X20 8
36 |13816312600 INSULATOR , 270 2
37 |12626010200 COVERI OWER 4
NOTE

- 220 -




L
5|3
E__Mm_
m =
7l g
>
1
L
pd
<
(al
Y
o)
o)
1
LL
o]
o
o 2
TR
2
[l

T474-U-706

NOTE

-221 -



H/E

Year/Month

FIG FLOOR PANEL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |16706312006GB PANEL COMP , FLOOR 1
2 |36576180050 RUBBER , CUSHION 2
3 |17136250030GB PLATE , 80X6T 4
4 |V2013612080 BOLT , HEX M12X80 2
6 |16606062603GB STEP,COMP 1
7 |V2183608025 BOLT , HEX/SP M8X25 4
8 |13926311100SR SUPPORT COMP, LH 1
9 |13926312100SR SUPPORT COMP, RH 1
10 | 13606313000 MIRROR ASSY 2
11 | V2183608020 BOLT , HEX/SP M8X20 6
14 | 14441010161 CLAMP , RADIATOR HOSE 1
15 | 84200001200 NUT , NYLON 4
17 |13016313100GB STAY SUB, SIDE MIRROR 2
18 |V2014612075 BOLT , HEX M12X75 2
24 116706310011 MAT 1
25 V3043600120 NUT , HEX/2 4
NOTE

-222 -




H/E

FIG SEAT Year/Month

2021-09

T475NCEU

S - T474-U-707

NOTE

-223 -




/2
Year/Month

FIG SEAT
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 12136112001 SEAT ASSY 1
2 |14976312303GB PANEL COMP , SEAT 1
3 | V2183608025 BOLT , HEX/SP M8X25 4
6 |37371540030 RUBBER , SEAT 1
7 |V2183608020 BOLT , HEX/SP M8X20 8
8 14946082200 INSULATOR , MAIN 1
9 15276040020 CLIP, TRIM 3
NOTE

- 224 -




H/E

FIG FRONT & REAR MOUNTING Year/Month

2021-09

T475NCEU

T474-U-708

NOTE

-225 -




H/E

Year/Month

FIG FRONT & REAR MOUNTING
2021-09
T475NCEU
EFFECTIVE
KEY NO PART NO DESCRIPTION SPEC QTY |REPAIR DATE REMARKS
DRAUNANCT CUNVIF , TR
L RN 1 ]
MOUNT
3 V2183612020 BOLT , HEX/SP M12X20 8
4 15966250010 INSULATOR 4
6 V2173612030 BOLT , HEX/S M12X30 8
7 13834121050 STUD BOLT, 1/2-13UNC 3
8 V3043600120 NUT , HEX/2 3
9 V4011600120 WASHER , SPRING 3
11 16706260012 BRACKET , RR LH MOUNT 1
BRAURET COUNF,
12 113816264100 RH/MOUNTING 1
13 114272010160 CAP 8
14 V2173608020 BOLT , HEX/S M8X20 2
NOTE

- 226 -




H/E

FIG ROPS Year/Month

2021-09

T475NCEU

19 T474-U-709

NOTE

- 227 -




H/E

Year/Month

FIG ROPS
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 12537028000 ROPS SUB, 2 POLES 1
2 | 12537027300GB FRAME COMP , UPPER 1
3 | 12537027000GB FRAME COMP , LOW LH 1
4 |12397027500GB FRAME COMP , LOW RH 1
5 16507027801 BOLT, SET 2
6 |16507027500 PIN COMP , FIXED 2
7 115186070020 BOLT , KNOB M8X31 2
8 |V3043600140 NUT , HEX/2 2
9 |V4111600140 WASHER , PLAIN 2
10 |Vv4011600140 WASHER , SPRING 2
11 | V3043600060 NUT , HEX/2 2
12 | 16705143002GB BRACKET COMP , LH CHECK 1
13 |16705143102GB BRACKET COMP , RH CHECK 1
14 V2014612160 BOLT , HEX M12X160 8
15 | V4011600120 WASHER , SPRING M12 8
16 | V3043600120 NUT , HEX/2 M12 8
17 | V4011600100 WASHER , SPRING M10 1
18 |V3043600100 NUT , HEX/2 M10 1
20 | 11147022200 GAS SPRING , ROPS 1
NOTE

- 228 -




8. Electrical System PART NO. T8

FIG BATTERY & MOUNTING
FIG LAMP

FIG INSTRUMENT PANEL
FIG ELECTRIC SYSTEM
FIG HARNESS

- 229 -

230
232
234
236
238



H/E

FIG BATTERY & MOUNTING Year/Month

T475NCEU 2021-09

E/G HARNESS ASSY
TTERY())

NOTE

-230 -




H/E

FIG BATTERY & MOUNTING Year/Mionth
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 14216000522 BATTERY ASSY , 12V80AH 1
2 111106684300 HARNESS ASSY , EARTH 1
4 113836503000 HARNESS 1
7 111076502000 CABLE ASSY . BATTERY 1
8 112120028430 SWITCH , BATTERY 1
9 |V1112605030 SCREW , C/R PAN 4
NOTE

-231-




e
c| o
LY
=| o
Hﬂ%m
>
o
=
<
-
o)
@)
2 g
—|_|7
2
-

HEAD LAMP _

NOTE

-232 -



H/E

Year/Month

FIG LAMP
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

1 11106685001

HARNESS ASSY, HEAD LAMP

NOTE

- 233 -




T475NCEU

FIG

INSTRUMENT PANEL

/2

Year/Month

2021-09

bl
-
u
L
n
L}
1

-

NOTE

- 234 -




H/E

Year/Month

FIG INSTRUMENT PANEL
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 |13876602102 PANEL ASSY , METER 1
1 |13876602103 PANEL ASSY , METER 1
7 113826031030 LABEL , LH/CONTROL 1
8 10986031040 LABEL , RH/CONTROL 1
10 | 13156642202 SWITCH , COMBI 1
12 | 12516743300 SWITCH ASSY , PTO 1
14 | 14537072501 hazard SWITCH 1
15 | 14527078550 LABEL,PTO 1
16 | V1222604012 SCREW , C/R PAN/SP M4X12 4
19 | 14527078702 SWITCH SET,KEY 1
20 | 13746462600 SWITCH ASSY , PTO MODE 1
21 20085312600 SWITCH ASSY , MARKER 2
NOTE

- 235 -




/g

Year/Month
FIG ELECTRIC SYSTEM
2021-09
T475NCEU
HARNESS (ENGIME)
Forward
WORKING LAMP
BEACONLAWP 7
COMBI LAMP ® @
TURNSIGNAL LAVP & <
A o |
STOPTAIL LAMP & »_,."',\ —) - < 1\F}U\ELGAUGE
\\ \\i\\ TRAILER COUPLER
| N
/ L\ \\7
\ AN, @
V\\\ / NUMBER PLATE LAMP
HARNESS(MAIN)
©
\\bv . TA75NC-E-804
Sy
NOTE

- 236 -




H/E

Year/Month

FIG ELECTRIC SYSTEM
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 10986683000 HARNESS ASSY , MAIN 1
2 15606642500 SWITCH SET , PUSH 1 C
3 | 13606642401 FLASHER ASSY 1
4 |V2323606016 BOLT, C/R HEX/SP M6X16 2
5 15186213200 SWITCH ASSY , STOP LIGHT 1
6 |14326210061 NUT , LOCK M12 2
7 13836642100 CASE ASSY . FUSE 1
8 | 13424020060 CABLE TIE, 300 2
9 |13764020030 CABLE TIE , 140 3
10 | 14441010161 CLAMP , RADIATOR HOSE 1
11 | 13756683601 HARNESS ASSY , REAR 1
14 | 14576640010 PLATE , 24X40 1
15 | V2173608020 BOLT , HEX/S M8X20 2
16 | 16586652000 HORN COMP 1
17 V2193606020 BOLT , HEX/SPL M6X20 1
18 |10966802300GB BRACKET COMP,CONTROLLER 1
19 |V2173608016 BOLT , HEX/S 2
20 | 13746300100 CONTROLLER ASSY 1
21 | V2193606016 BOLT , HEX/SPL 2
NOTE

- 237 -




FIG

T475NCEU

HARNESS

H/E

Year/Month

2021-09

| ' RECEIVE DRYERY.

® E/G SENSOR

NOTE

- 238 -




/2
Year/Month

FIG HARNESS
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 18716641110 RELAY , PREHEAT 1
2 | V2193606016 BOLT , HEX/SPL M6X16 1
3 13266212003 HORN 1
4 V2113606012 BOLT, HEX/S M6X12 1
5 | 13424020060 CABLE TIE, 300 15
6 |10976682000 HARNESS ASSY , E/G 1
7 |EA00005847B DPF REGEN CONTROLLER 1
8 V2123606030 BOLT . HEX /SP M6X30 4
NOTE

- 239 -




9. Label/Option PART NO. T9

FIG TOOL & ACCESSORY
FIG WEIGHT

FIG LABEL

FIG LABEL

- 240 -

241
243
245
248



/2

FIG TOOL & ACCESSORY YearMonth

T475NCEU 2021-09
’ ) 3 4
( ‘
] h ]
T474-U-901
NOTE

- 241 -




H/E

Year/Month

FIG TOOL & ACCESSORY
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 10989400010 OPERATOR'S MANUAL 1
1 10989400011 OPERATOR'S MANUAL 1
2 110969400020 PARTS CATALOGUE , T475NC 1
3 | 14527078721 KEY SET, TYM 1
3 | 12147078721 KEY SET 1
4 18726213210 KEY , BONNET OPEN 1
NOTE

- 242 -




FIG

T475NCEU

WEIGHT

H/E

Year/Month

2021-09

NOTE

- 243 -




H/E

Year/Month

FIG WEIGHT
T475NCEU 202109

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

1 |13019400070GB WEIGHT , 18KG 4

1 |13019400071GB WEIGHT , 18KG 4

2 | 13929609300 BOLT, WEIGHT/365 1

3 |V4111600140 WASHER , PLAIN M14 2

4 |V4011600140 WASHER , SPRING M14 1

5 |V3043600140 NUT , HEX/2 M14 2

6 |13604073200GB TOWING HOOK COMP 1

7 | V2023612045 BOLT , HEX FINE 4

8 13603063000 PIN ASSY 1

9 |V3343600120 NUT , HEX FINE/2 M12 4

10 |13604073200GB TOWING HOOK COMP 1

11 | V2173612030 BOLT , HEX/S 6

12 | V4111600120 WASHER , PLAIN M12 4

13 | V4011600120 WASHER , SPRING M12 4
NOTE

- 244 -




FIG

T475NCEU

LABEL

/g

Year/Month

2021-09

NGER

This Tractor may tip
over unexpectedly and
quicker than an operator
is able to jump free

1.Never operate a tractor
without a praper Roll over
Protection Structure.(ROPS)

2.Always wear your seat belt
when operating this tractor
equipped with roll over
protection.

3.Never pull from above or
from the rear axle

4.Do not operate the trasctor on
steep slopes or near drop offs

5.Avoid sharp high speed turns

Serious injury or death may

result from tractor upsets.

1220-804-501-0

oo |6

Adaitions, alterations, cracking,
damage or corrasion to this

structure may adversely affect
the performance of the ROPS

36

A WARNING

Death or injury may result if

this tractor over turns with the ROPS
in the folded down position.

Operate this tractor with the ROPS
folded down only when necessary.

Do not wear seat belt if operated with
ROPS folded down

26

1220.804-502.0

BONNET]
LATCH
OPEN

A\ WARNING

.| Do not use the
sub shift lever
atH

driving backward.

postion when

10

AWARNING

Quwuwa

cwarz
a9 D = ]
e

HD =F D od v ar< o;EI:!

P /o

Never use the diff-
lock at high speed or
on the road as this
can cause rollover
and injury.

1200-910:006-0

1768-920-005-0

19

2

Work in
Area.

A WARNING

ventilated

12009180020

Do not ride

except operator.

12

A WARNING

®

Do not refuel the tractor
while smoking or near
nacked flame or sparks.

AWARNING

ACAUTION

>

« ¥

Keep hands and
clothing away from
rotating fan and
belts to  prevent
serious injury.

Ll Always fasten
Do not remove Your seat belt.
radiator cap while
engine is hot. 1205104150
Hot steam will
injure you. 13

1200-910-015-0

7

1200-910-012-0

—

AWARNING

@ %LOCK BUTTEN

Push the butten to lock
position with joystick lever
Is neutral whenever the
implement is not operation.

1769.910-009-0
25

A CAUTION

always stop engine before
refueling tractors.

1200-610-005-0

Dnflimbiit,

Do not touch while
the system is hot.
It cause serious
burns

1200.910-024-0

)

5

-

( DPF regneration procedure )

When DPF lamp on

and beep, follow below

Do this

Operate(aboul 30min

TPark ouiside safe location
2 Stop al functions
3 Parking brake ON

4 Engine speed to Max RPM,
5.Press the regen button(
6 Must remain wih the vehicle

Press dutch pedaliMechrical)

Complete

&Y

DPF+EGT ON
+ Button blinking

Lamp off

\ For further details, consult your Operator's Manual e

sosry J/

49

NOTE

- 245




H/E

Year/Month

FIG LABEL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
2 | 12009040041 LABEL , HYDRAULIC CONTROL 1
3 | 12009100020 LABEL , WARNING PARKING 1
4 12009100070 LABEL , WARNING BRAKE 1
5 12009100240 LABEL , CAUTION MUFFLER 1
6 |12009100120 LABEL , CAUTION FAN 2
7 112009100150 LABEL , WARNING RADIATOR 1
8 12009100230 LABEL , CAUTION OPERATION 1
9 12009100130 LABEL , DANGER PTO 1
10 [12009100010 oniETER e SER 1
11 | 12009100030 LABEL , WARNING EXHAUST 1
12 | 12009100160 LABEL , DANGER RIDING 1
13 | 12009100190 LABEL , WARNING BELT 1
14 12009100210 LABEL , WARNING THROTTLE 1
15 | 12009100050 LABEL , WARNING FIRE 1
16 | 12009100060 LABEL , WARNING DIFF 1
17 112009100140 LABEL , WARNING DRAW 1
18 | 17689100170 LABEL , CAUTION SAFETY 1
19 | 17689200050 LABEL , DIFF 1
20 |12519020060 LABEL , PTO 1
21 14979010070 LABEL , SHIFT 1
22 113019041130 LABEL, TYM(35) 2
23 15189030060 LABEL , PORT 1
24 110987025120 LAENL, BONNET OPEN 1
25 17699100090 LABEL , WARNING JOYSTICK 1
26 | 12209045020 LABEL , ROPS WARNING 1
27 112209045010 LABEL , ROPS DANGER 1
28 12519430040 LABEL . 4WD 1
29 12519040230 LABEL , DRAW BAR 1
32 |12609040620 LABEL , STARTING WARNING 1
33 |12009100040 LABEL , WARNING STOP VALVE 1
34 |10989040040 LABEL , MODEL NAME(T475) 2
37 |12009100080 LABEL , WARNING TILTING 1
38 [12519040190 LABEL , CONTROL ID 1
39 |12519040200 LABEL , CONTROL ID 1
40 12519100130 LABEL , GREASE 1
41 112209040030 LABEL , ROTARY 1
42 112519100140 LABEL , JACK POINT 1
43 | 14729040200 LABEL , PTO LEVER 1
44 113829040030 LABEL , SPEED 1
45 14529201120 LABEL , REVERSE 1
46 | 17699100100 LABEL , WARNING JOYSTICK 1
47 110969040690 LABEL , ROPS 1
48 12519040920 LABEL . A 1
49 |13839209010 BECEN switen o 1
NOTE

- 246 -




H/E

Year/Month

FIG LABEL
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

50 |13839100220

TABDEL , VWWARNING EXT
POSITION | FVER

NOTE

- 247 -




FIG

T475NCEU

LABEL

H/E

Year/Month

2021-09

A

A WARNING A\WARNING

@ @O [

Always appiy the park brake

when parking.

Failure to do so can cause

accidents and damages.
059100020

Do not use the
accelerator lever

execpt working
on the field.

1200-810-021-0

Operator’s
manual

*Start engine on

b

-----
terminal on sta

e Attach booster
manual.

Starting in gear
can result in seri

( AWARNING )

seat. if safety start switch is
v passed engine can start with oY
transmission in gear.
Do not connect or short across .‘ A FAST ai‘&%
rter solenoid.

on battery decal and operators 1 Travelling on the road.

ly from operators. A WARNING

cables as shown Always set the knob to lock when

2 Replacing blades on an implement
Making adjustment to an implement

causing runaway Sudden dropping of an implement

ious injury. can cause serious injury of death. |

33

Brake pedals must always be
Phoe'}ﬁg %glr:‘dslte \nckedqo ether when Irayvelling

ROTARY| 42 %

on the highway. This will ensure

Wwhen traveling. uniform braking and provide
AENE I maximum slo?plng ability sharp 1 8
turns must only be' made at
37 slow speeds.

Attach implements

-~
/. |and trailers to the
tractor only usin
the prescribed -
)

bar or hitch. o0z

17

Rotating driveline con-

tact can cause death.
KEEP AWAY |

Keep all drive line.

Tractor and equipment
shields in place during

operation.

9

- -

§,

[A] <—4 e

8

41

PTO (MID,REAR) LEVER
To prevent ransmission damage,
the PTO switch must be OFF
before PTO leveris engaged.

43

SPEED TABLES

Stk

AT T

Kl EIEN RN ENEN I YN BN,
C T w T w1

Ne®

28000
(L]
(CoT]

- Tomropa g speed 0 PTO RN dapars o
0 o et g conon.
For Yo sy, s e s o,

A WARNING

Stay clear of raised boom
and bucket.

46

NOTE

- 248 -




H/E

Year/Month

FIG LABEL
T475NCEU 202109
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
2 | 12009040041 LABEL , HYDRAULIC CONTROL 1
3 | 12009100020 LABEL , WARNING PARKING 1
4 12009100070 LABEL , WARNING BRAKE 1
5 12009100240 LABEL , CAUTION MUFFLER 1
6 |12009100120 LABEL , CAUTION FAN 2
7 112009100150 LABEL , WARNING RADIATOR 1
8 12009100230 LABEL , CAUTION OPERATION 1
9 12009100130 LABEL , DANGER PTO 1
10 [12009100010 oniETER e SER 1
11 | 12009100030 LABEL , WARNING EXHAUST 1
12 | 12009100160 LABEL , DANGER RIDING 1
13 | 12009100190 LABEL , WARNING BELT 1
14 12009100210 LABEL , WARNING THROTTLE 1
15 | 12009100050 LABEL , WARNING FIRE 1
16 | 12009100060 LABEL , WARNING DIFF 1
17 112009100140 LABEL , WARNING DRAW 1
18 | 17689100170 LABEL , CAUTION SAFETY 1
19 | 17689200050 LABEL , DIFF 1
20 |12519020060 LABEL , PTO 1
21 14979010070 LABEL , SHIFT 1
22 113019041130 LABEL, TYM(35) 2
23 15189030060 LABEL , PORT 1
24 110987025120 LAENL, BONNET OPEN 1
25 17699100090 LABEL , WARNING JOYSTICK 1
26 | 12209045020 LABEL , ROPS WARNING 1
27 112209045010 LABEL , ROPS DANGER 1
28 12519430040 LABEL . 4WD 1
29 12519040230 LABEL , DRAW BAR 1
32 |12609040620 LABEL , STARTING WARNING 1
33 |12009100040 LABEL , WARNING STOP VALVE 1
34 |10989040040 LABEL , MODEL NAME(T475) 2
34 110989040041 MARK', T475 2
37 |12009100080 LABEL , WARNING TILTING 1
38 [12519040190 LABEL , CONTROL ID 1
39 |12519040200 LABEL , CONTROL ID 1
40 12519100130 LABEL , GREASE 1
41 112209040030 LABEL , ROTARY 1
42 112519100140 LABEL , JACK POINT 1
43 | 14729040200 LABEL , PTO LEVER 1
44 113829040030 LABEL , SPEED 1
45 14529201120 LABEL , REVERSE 1
46 | 17699100100 LABEL , WARNING JOYSTICK 1
47 110969040690 LABEL , ROPS 1
48 12519040920 LABEL . A 1
NOTE

- 249 -




H/E

Year/Month

FIG LABEL
2021-09
T475NCEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
LADLCL , UFCERATIVUN/UFT

49 13839209010

GEN SWITCH

50 |13839100220

BIEDI:L, WARNING EXT
POSITION | FVER

NOTE

- 250 -




